Yyamato

INDUSTRIAL SEWING MACHINE

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
SAFETY STITCH MACHINE

MODELS & DEVICES

AZB6500H AZ6305H AZ6306H
AZ6307H AZ6520H - AZ6325H -

Ko i e
- - @f \!G!NAL XL AMIARD

CEDITON N1




CONTENTS B %

MISCELLANEQUS COVERS (1) = « + » - cee e e c e ANR—BER) e e .- 1
W " (2) ............. # (2) ...... 2
" " (3) + o ¢ o6 v 0o o v o0 as » (3) « =+ 0 v 3
MISCELLANEQUS THREAD EYELETS « + « « « = « « « = » P 31-1: 31 SN 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS « - - - - co o EBMBUT v aBF - 5
NEEDLE BAR DRIVING MECHANISM « + « « « « « « . CoopbEEEEE . - - - - e . 6
KNIFE DRIVING MECHANISM = = = « + « « « « o o o s P 7
PRESSER FOOT MECHANISM « « + « « + « + « . & oo T - - - . 8
UPPER LOOPER DRIVING MECHANISM + « « + + « « « & c BN . e -9
LOVER & DOUBLE CHAINING LOOPER DRIVING MECHANISM « K - —SEJL— @8- « - 10
FEED DRIVING CONTROL MECHANISM = « « + « + « o « + Bl A - - - - 11
FEED DRIVING MECHANISM =+ « = « ¢ o = o & & o » ce KB, - 0. 12
LUBRICATING MECHANISH(L) =+ = « ¢ « « « =« « « . c o R e e . . s 13
n n (2) ............. » (2) ....... 14
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type),
AZB500H-C,Y» + « « = = =+« - tee e e e A ARMTEFIEREE - - - - 15
AZ6505H, 6506, 6507H EXCLUSIVE PARTS(1) « + « « « « #TEF)EELE () « - 16
" " @y imEEe " 2 -« 17
" ” (3) » # 0 v o » (3) « +18
AZ6520H EXCLUSIVE PARTS + « « = = = - . e HTEFVERSS - - - 19
AZ6525H EXCLUSIVE PARTS + = » + = ¢ « o o = o v« BT EFNERHS - - - - 20
“K1” DEVICE+ + » « « « « « & « « “ e e e e ¢« cUE1T IR v 0 e e e e . 21
“C” DEVICE « « « « « « « L T I BT R Y TR R 22
“MT2” DEVICE(1) + = + » « « « « ce v e v e e e e CENT RERE(]) - e e e s 23
» ) I R S I e " (2) « =« « ¢ - 24
“MUS™ DEVICE(1) = « » = + « = o o o v v 70 « & s UNUS” BB - - e e 25
" () s o oo v e e e e e e e e e oo (2) « » o s n s 26
n (3 o 0 v o C e e e ks e s " (3) « = =+ s 27
» (4) for AZBS00H « = = « + + « + + & o & ” (4 «+ -+« 28
" (5) for AZB520H,6525H+ « + « « = « « » ) R
THREAD STAND & SUPPORTING BOARD « » « + « « « c o RUBRURSE - - - 030
LIST of MAIN SPARE PARTS = « « «+ ¢ v o ¢ v o o cEBHEUAR - . 31
TNDEX = = » « + » o o ¢ 4 ¢ 4 4 ¢ s 2 o o o a o o4 4 I R 32

Illustration of this Parts Book is based on the Model AZ6S00H-A4,AS5,46
with Flat Knife.

ZOR—Y Ty 7 AL6500H-A4,A5, A6 (A RKE) 2 BRI LTAS A ME
ERLTEY T,






MISCELLANEQUS COVERS{(1) HN—

Ref.

&

W oo ~1 O i L) Ry —

—_

DO e b et e i ek ek
SO 00 =] N LI

i
N

D DI BI B3 B B
W oo —] Oh Lok

30

Parts
No
2100006
2100013
2100014
001123
110045
2100011
160001
2100012
160000
2100008

110012
100001
110010
0020004
0020005
2100053
110016
2100054
2100001
2100003

2100002
006816
0032879
0033627
000644
2100005
300004
120017
0020137
005075

1
Amt,
Description o Req.

ClothPlate + =+ ¢ v v v v v « e RAFT LR+ v o v v .. 1
Cloth Plate(Lover) » « = « « « « « Z2OAFLV—R(F) - vl
Rubber Cushion =+ « = » + + « « « « ZOASPUV—R(F)EAMmE. + 1
Washer+ » + ¢« « « e e e e e s e TP e s 0 0 s s s v oW 5
Screw(M4-0,7X12) « « » « « « + HERS e o o v o v v w0 . 3
Cloth Plate Eccentric Bushing + * T3> 7w i q - !
Screv(M4-0.7X4) = = =+ « < - . ERT - e e 0oL & )
Cloth Plate Hinge Pin Collar- * + LYY EYHI—+ - « « « ]
Screw(M3-0,5X5) + « « « « + o . . i o 32 A S RN PPN 1
Cloth Plate Spring+ = + = « + + - 7B U Sy S VLR VLS SRR 1
Screw("4—0_7xs) --------- ﬂ:*\‘j ----------- 4
Lock Nut e = « o » s s o « « & R o N R 1
Stop Screv(M4-0.7X16) + « + « « . Khyﬁ*?-‘- ----- 1
0il Cap * = = *« o » « s o & & o & b @ VE X i ...1
0il Cap Seal* = = ¢ ¢ + ¢« « o o W FALIxS ijOUJd' .1
Top Cover =+ =+ L T EHNR— s v v v o s L 1
Screw(¥4-0, 7X15) -------- o 3 5
Top Cover Gasket = « + + + - + . L o A ey A B 1
Machine Frame + » « « « « « « . . A L A 1
0il Reservoir Gasket: « = + « » - i AT R Y I RN 1
0il Reservoir = + » + « + « « . . TS s e v s e 1
Screw(1/4-24)(8) T I | o 37 4

0il Reservoir Rubber Cushlon(ﬁlack-colored) BRI A (BE) - - 3
0il Reservoir Rubber Cushion(Green-colored) BHiR= 4 (I2f) + - 1

Spring Washer + ¢ « « » « « ¢« .. AFYUUH T o o o o 3
0il Reservoir Positioning Bar - - IS EEiE - - -4
Washer+ « = « + « o 0« v v 4 v Ly B 4
Screw(H5-0.8X15) S s s e o s @ 1]:*\‘) L T S S, LI |
Drain Hole Seal = » = « + « « + . OUUH e v e v v o as 1

Drain Hole Screv(3/8-24X8) - - - HEEERT « « + + » ‘e e






e e S

KISCELLANEOUS COVERS(2) Hn— 2 2

Ref. Parts Amt.
Mo _Ko Description T Req.
1 2100028 Side Cover = = * * = = = = * = = * HlEhHIN— e o o s e 1
2 110013 Screv(M4-0,7X8) « o = = v - - SR v e e 12
3 2100049 Needle Bar Cover{Left) - « = « * * AN (F) - s 1
4 110030 Serew(M3-0,5X2,6) + + ¢ v 0 e I S R I 2
5 2100048 Needle Bar Cover(Rear) - = = = * ° RS- - - 1
6 00[}538 uasher -------- « + & 3 o & rj w \:/ J? ---------- 1
7 110012 Screw(MH4-0,7X5) = =« v o 0 v R e e e e 3
8 2100143 Needle Bar 0il Defender+ + * = * ¢ e itk S S 1
9 2100018 Needle Thread Cover Hinge- * * * - gtahn—by . o0 0. 1
10 2100019 Needle Thread Cover Hinge Spring - &HfA/i—t WEIFAS- SR |
11 2100017 Needle Thread Cover s + « + = * + * StRAN— o o - e voee]
12 2100020 Needle Thread Cover Hinge Pin+ « + b nR—k Yy -« -+ 1
13 003637 Screw(1/8-44X2.5) - « » 1 2 o e Ce gk RY e e KRR 3
14 2100027 Safety Plate = « » = ¢+ = = = = ! FAH—K e v oov 0 s 1
15 100001 NUub « = @ o o« o oo oo Fg R e e 2
16 390010 “ATM Mark s ¢+ v o ov ot v et m e AZ?-U ......... 1°
17 2100538 Front Cover Latch Spring =+ = * = * e FAR R R AT SN
18 2100022 Front Cover Hook Guide = + « + * - Erl B FASer: 7 I 1
19 0024446 Front Cover Hook = = + + = = * = * HiBHFHN—T - o o v - 1
20 001330 Screw(9/64-40X3.8) « ¢+ » v 0 vt Ji= S22 NN N L B S il
21 0024085 Front Cover Latch+ = ¢ = » = = =+ BEFHA—ToF e 0 s - 1
22 110054 Serev(M3-0.5X3.5) =« v e e R e v e e e e e 2
23 0020016 Front Cover Hinge Pin+ « « + + ¢ =« BEEASA—yYVEY s - -]
24 2100024 Front Covers + + * » = = = * *+ * ¢ il B FA S L 1
25 0024095 Front Cover Hinge Spring - - + * ° B PAGad VAP FAS SUNLILR |
26 2100025 Front Cover Hinge- * = * * ce e s HBEARA—E Y e s 0]
27 2100703 Chip Guard{Qpenable) =+ = = = = * * gEE AR - 1
28 110003 Serew(M3.5-0.6X6) « ¢+ v 0 o v e e 1 S I 2
29 ———- Threading Chart (Right) (See the Table) iy B (&) (FHREHR) - -1
30 390513 Threfading Chart(Left) « « = « « * » HREVEE) - 1
i1 ———- Model Plate(See the Table) + + + - BURIG(FREM) + » -+ - * 1
32 —=—- Gauge Indicate Plate{See the Table) F—Uiem(FRER) -« -+ 1
33 ——-— Device Indicate Plate(See the Table) ¥ 234 ARSE(TREZR
Models Parts No. Parts No. Gauge Indicate Plate

(Model Plate) | (Threading Chart) and Prats No.
AZ650CH 2109557 380577 A3DF 0020802
AZB6505H 2109558 " A3DA 0020803
AZ6506H 2109561 " AADF 0020806
AZBS507H 2109562 " A4DA 0020807
AZ6520H 2108558 390578 ASDF 0020808
AZB525H 2109560 " ABDA 0020809 |
AZB500H/MUS - 390581 ABDF 0020819
AZB520H/MUS i 390582 AGDA 0020820
CoDF 0020810
Device Indicate Plate C5DA 0020811
and Prats No. CEDF 0020812
/K1 0068534 CBDA 0020813
/HT2 0018732 AY5DF 0020840
/HUS 0018731 AYEDF 0020827
AYBDA 0020828







MISCELLANEQUS COVERS(3)

Ref.
Na

O W oo =] Oy W Wby

—

Parts
No
2100035
2100036
110048
2100047
2100525
2100039
2100526
110001
2100093
2100122

110013
2100318

110012

150001
2100045
2100044
2100043
0020472
0033024
2100401

2100042
0036518
2100110
2100038
2100037
0093528
0021735
2100029

001331
2100030

110009

AN— 3 3

Amt,

Description L} Reg.
Feed Mechanism Cover = = + +« =+ - CEUEHSN— e e o1
Feed Mechanism Cover Gasket* + + + 3k EAA—MRy %y .+ o ]
Screw(M4-0.7X10) = « + ¢ + ¢ ¢ ¢ v LRI e o 0 0 4 0 0 0o 5
Rubber Cushion + « + + « « o « « @A) « ¢« ¢ o o o o 1
Connecting Link Cover(Front), C.Set#f#A N N—@D @) - - - - - 1
Connecting Link Cover(Front) « « « $t#AHN—(Ff) - » + « » + « 1

Needle Bar Oiling Felt(Front) + « - $t8 7 JVR(FE) + « - « « - 1
SCI‘BU(M4'O.7X5.4) I ﬂ:*:‘/" ------ L ]
Ball Bearing Holder s = =« « = = = - NFYTHIT -« o o o .1
O-Ring * * * » * = s s s « « + « 4 OUMH e v o v e v v v o]
Screvw(M4-0.7X8) =« « « « « « « + . 1% S N 10
Fan Cover * * + « = « « « o o« o o &« Ty HIN— o v o v v v o]
Screw(M4-0.7X5) = « « « - - C e bR e e e e e “ 9
Seal Plug® = + = » = o o v v o v o B« o 0 o 0. _—
Pushbutton * * « = « » = « &« + & Ry TRV ¥ Y AN |
Pushbutton Pin =+ « « - - - s e s Py BRVE e - e 1
Pushbutton Spring+ + + ¢ ¢ ¢ = « - F oV aRA VAR + v o o]
Seal * * v v v et e v m e s QYUY e e e .
Retaining Ring + = « « « + « « « = AbRw YT e v v v oo 1
Ball Bearing Housing * = + + = « s AU H e o 0 v v o 00 1

Ball Bearing Housing Gasket + + « -

Seal Plug* » * * * « » + » « s+ + «
Seal Plug+ * + » -+
Tail Cover Gasket+ « « « » = = «
Tail Cover « » » = = = = « = e
Looper Thread Pipe Stay+ » ¢« + +
Looper Thread Pipe + = =« = « « « «
Fabric Guide Plate - + = « « = « «

Screw(9/64-40X3.8) + = + + + + « «
Fabric Guide Plate Support =+ + + -+

Screw(M4-0.7X8) « « « « « « o - .

{\b*jyﬁj;\“-yﬂ;:y. 3 G 2

T IR

HHhIN—. . .

R L I )

----- PR

------- 1
-.-....2
Ve W R 1
o ot e 2







MISCELLANEOUS THREAD EYELETS

Ref. Parts
Mo N
1 0024084
2 0024083
3 0024156
4 0020118
5 000178
] 0031111
7 000177
8 004265
9 000340
10 2100074
11 001396
12 0030255
13 0024157
14 0020101
15 2100062
16 130007
17 2100063
18 110012
19 2100520
20 2100702
21 2100071
22 110029
23 2100701
24 001228
25 2100077
26 0032425
27 0020131
28 001095
29 2100404
30 110008
31 2100405
32 0020169
33 110040
34 0020123
35 190002
36 0020124
37 0020125
38 0020126
39 000182
40 0020167

¥ Ref.No.41 to 59

hiEBGR 4
mt

Amt.
Description m £ BES;
Thread Tension Spring Cap+: + * + + ZFWF AR F ¥ )7°(J:) . 4
Tension Spring Bushing » « » » « - *HF I Hﬁ]!}ﬂ-_} .4
Needle Thread Tension Spring + - - #fRFFNR s « + « = -1
Thread Tension Spring Retainer -  ATWFNFF ¥ o j'}’(‘F) .4
Felt » o « ¢ ¢ o o ¢ o s o o o o & P R ) 4
Tensjon Disc » + = + « + o o o e RBFM e e e e e e e -8
Felt « « « « ¢ + + s e e v e B I 71 SN .« a4
Tension Post = + = = = = « =« = HETRE- - - -0 g
Nut s *+ ¢ o « o ¢ o o & o . L oy N T -1
Tension Disc Eyelet for Needle Threadgf i T » + + » « 1
Screv(11/64-40X6.5) « ¢ + « « « » BRI e v s e e |
Needle Thread Tension Spring = * * $tRTFNA « « =« ¢ v o v ]
Lover Looper Thread Tension Spring TFJV—sVHREF AR - -+ + o 1
Tension Disc Eyelet for Looper Thread)U-ﬁ-’ﬁﬁ%uiﬁﬁ )
Tension Disc Eyelet Support « * « - HFEREHfIHE - “1
Screv(M4-0.7X10) « ¢ ¢+ « « « - . Bl 37 T R R 3
Thread Guide Plate =« « = = » = + RRPAR - » 2 v e e e 1
Screw(M4-0.7X5) + + + « « + « c bR e e e e e
Needle Thread Eyelet = + » » & + « e g T (LT |
Double Chaining Needle Thread Evelet —HEStHE+ « + « « - - 1
Needle Bar Thread Retamer Bracket /NEFE - ¢+ + ¢ ¢ - s o 0 s 1
Screw(M3.5-0.6X6) - N | o o0 S R T S S |
Needle Thread Pull-off ------ Sty - o 0 0 00 . .1
SCI‘EE‘(3/32—56X3,2) R I | - ?
Thread Retainer Plate Support - » + NFH+ « « « « + ¢ v o - 1
Thread Retainer Plate- « - - - RIY = AR IR |
Thread Retainer Spring + « « + « « NFHFMAF e « ¢ ¢« o o & 1
Screw(]_/s 44X8.5) + v o v . e voe R e e e e e CECEREES |

Double Chaining Looper Thread Evelet (Rear) _iﬁw—;wﬁ(&n
Screw(M4-0.7X5) « » « « ¢ ¢« o 0 o FRU e 0 0.

L]

Double Chaining Looper Thread Eyelet (Left) —HBRIV—s 08 ()L

Thread Eyelet Stopper= « + + v o + ZXHABEA R w2V ¢ « « & .1
Screv(M3.5-0.6X3.5) + « + ¢+« - ERSe e s 5 e . .2
Tension Disc Eyelet for Double Chaining Looper Thread_ﬁﬁ}iﬂf\ﬁ 1
Tension Post = « « » « + v v o . . BETHE v e e e 1
Tension Disc * « « ¢ v v v o o o « “HEARTFM+ + ¢« ¢ + » =« 2
Double Chaining Looper Tension « « ZEHHAFFENF ¢ » » v + « 1
Tension Spring Bushing « - - - - - ZEEAWMF o FEY LA -1
Adjusting Nuts = = = « » ¢« o o o & ﬁﬁﬁ"‘y]\ L I T 1

Double Chaining Looper Thread Eyelet —X:RiH -

++++8ee the following page.







MISCELLANEQUS THREAD EYELETS HoEEAER 4

Ref. Parts
No. No

41 009853
42 0020165
43 000010
44 190000
45 0020166
46 2100229
47 2100060
48 110009
49 0093303
50 2100521
51 2100065
52 110035
53 0022215
54 2100606
o9 110016
56 0032952
57 2100586
28 2100524
29 110030

¥ Ref.No.l to 40

Amt.
Description & £ Req.
Screw(11/64-40X6.5) +» + + - - R e e e el 3
Thread Eyelet Bracket+ + + - - CSXBEE e e 1
Conical Spring Washer« = = - + « . B R B 1
Screw(ﬂq 0.7XT) « ¢ ¢« o o o0 o cERT e e e e e e e .1
Thread Retaining Finger+ « = « + » P/ 2%- v IR .1
Looper Holder Cover Spacer(Rubber) JU—s8&#)8— ZA2—4 - « |
Looper Holder Cover» « + + « - . = REBHN— s e 1
Screw(M4-0.7X8) « » « + + « . . 1 R 9
Looper Driving Shaft 0il Seal * * « JU—sSBlF A U/ —J e « » » 1
Looper Thread Eyelet(Left) = « = « Ju—uSfai(E): « = + + - « 1
Lover Looper Thread Eyelet(Right) » FIL— S (H) + - + » - - 1
Screw(M4-0.7X10) » + « « + + . R o5 37 SO )
Looper Thread Pipe « « + + + « - . b S-PAY (b AU
Dust-proof Cover - « « « » oo cBEBAN— oL 1
Screw(M4-0,7X15) + « » « « v « . . R e o e e . 1
Upper Looper Thread Tension Spring EN—HETFAR -« « - » 1
merhﬁwaaFﬂt""'W—N“ﬁﬂ=71W% &1
Felt Clamp *« =+ « « + « « « o & L Y V] I‘-#I. . . ve o]
Screw(M3-0.5X2.6) + + « - + .« . . FRG e vn v wwa 0]

"""" See the preceding page.






MISCELLANEOQUS CRANKSHAFT & BUSHINGS } YTy 5

Ref. Parts Amt.
N Mo Descrigtio I £ Req.

1 2100090 Pulley “ e » ® * = v & & = = ® @ j-— ]J -----------

2 160007 Screw(Hﬁ-lXS) ......... . ﬂ:;‘g:‘j ...........

3 000474 Vasher * + * * = = s s e o an s eJuidpes o oennsoa

4 009753 Screw(M6- 1X30) """"" J1 o 3 2 N

5 2100625 Mechanical 0il Shield Sleeve + - - #&]J1J JU) 7' -------

6 2100092 Mechanical 0Qil Shield: * = =« - - 014/ 1) R N R

7 2100113 Corrugeted Washer+ « + ¢ + + « « BT "/ Foroeoemm e 1

8 2100121 Crankshaft Ball Bearmg(nght) s R—WRTFYLT(EH) - - -

g 2100312 Crankshaft Sleeve- « « - - C PSPV TRAY—T - .
10 2100364 0il Pump Driving Worm=< = = * + « « Uk —/y s = s s s ¢ ¢ s o 0
11 160001 Screw(M4-0,TX4) + « « « « « o« J 1 3 R 1
12 2100120 Crankshaft Ball Bearing(Center) « « R—_RZ U T () » « «
13 2100501 Crankshaft « « « ¢ « o = ¢ v o DSV TR e
14 160014 Screw(M3-0,5X3) =+ ¢ + ¢ ¢ ¢ o o SFERY 0 0000
15 2100111 Crankshaft Counterweight + + « » « NIVATI A b soo o
16 110036 Screw(M3-0.5X8) « « ¢ ¢ o 0 0w J o S
17 2100095 Crankshaft Ball Bearing(left) * = « R—juR_XF7 U (FE)+ + « »
18 2100411 Double Chaining Looper Thread Take PRI T AL s e 1
19 160001 Screw{M4-0.7X4) =+ « + » v s o s BRI e e s e e e e
20 2100410 Thread Take—up Pin =+ + + » « « « « RHEFHLE Y« o 0 o0
21 2100109 Crankshaft Bushing =» = « » + « « hNT o “/:1. ---------
22 2100112 Retaining Ring « * + « « « « « « ERERe e
23 2100615 Upper Knife Shaft Bushing(Right) - EX Xiﬁ{?f-y Ya(d)

24 2100104 Upper Knife Shaft Bushing{lLeft) » + EA AT v 2 () +

25 2100117 Upper Knife Shaft 0Qil Seal + « » « E lﬁﬂl?i'-{)b‘y—}ll- I
26 2110242 Needle Bar Shaft Bushing(Right) - - $1EEV/ S V87 v a2 () -
27 2110243 Needle Bar Shaft Bushing(left) + - #&V S 2@ v 2 (F) -

28 0032684 Needle Bar Shaft 0il Seal+ + « « * i‘l’ﬁ? SV AW —ib -
29 003636 Cap Sctew(5/16-32X3,5) + « « + « « - A IR
30 2100613 Needle Bar Bushing(Upper)» + + - éfﬁjjJ:L (E)« « "~
31 2100614 Needle Bar Bushing(Lower): « = « - BT A () oo 0o s 1
32 310009 0il Wick * = ¢ = « & « o « « + o & P R S 1
33 2100272 Looper Shaft 0il Seal+ + + + + + J—SE@lit L= - - 22
34 2100202 Upper Looper Shaft Bushing(Front) « EJ—/N#T v a(®) -« + - 1
35 2100203 Upper Looper Shaft Bushing(Rear) « EJ— ST v a(f) » + 1
36 2100114 Lower Looper Shaft Bushing(Front) « FIV— @7 v a (@) - - - 1
37 2100617 Lower Looper Shaft Bushing(Rear) = PV — BT » /o (). - -1
38 0077301 Looper Shaft 0il Seal+ « + + - - - =@ A A U —ue - - -]
39 2100412 Double Chaining Looper Shaft Bushing(Front) ERMr#7sv1 (&) - - - 1
40 2100413 Double Chaining Looper Shaft Bushing(Rear) -E&W-A7,v1 ()« - + 1
41 2100608 Feed Bar Shaft Bushing(Right) + « « RUBT o2 (E) - - + - -
42 2100096 Feed Bar Shaft Bushing(Left) +« -« -+ ﬂ'}m'}')/:r.(?f_) °°°°
43 2100034 Seal Plugs * + * = = =+ s % s s s A N N
44 2100414 Looper Rocker Shaft Bushing: <« - - )D*J\ﬁljﬁﬁl‘f)/:. e ..
45 2100417 Seal Pluge * *» + + « ¢ o ¢ ¢ o o+ TEA L L i a e e
46 2100610 Control Lever Shaft Bushing -« « « - 15‘) ﬁﬁ'ﬁ PPATS b Y B
47 160005 Screw(M6-1X8) =« « « « « + « o . R s e e e
48 160007 Screv(M6-1XB) = = = =+ = v o s o FRY e« v v 00 0]
49 000526 Gagkat * @ o3 » 4@ EWES ¥ Stk v v R 8 i
50 310021 0il Wick(Laced Wire) =« + « « « + » N G 17) R |







NEEDLE BAR DRIVING MACHANISM iy 6

Ref. Parts
Mo N
1 2100132
2 120001
3 2100144
4 160002
5 2100134
6 120006
7 2100137
8 160003
9 2100540
10 330005
11 2100136
12 300008
13 140003
14 2100138
15 2100176
16 310013
17 2100140
18 110006
19 0068079
20 0037372
21 2109120
22 ———-
23 003637
24 2100503
25 2100504
26 000035
27 110009
28 2100502
29 110001
30-1 2108050
30-2 2108051
30-3 2108056
a1 005345
32 2100145
3 110011
34 0032604
35 2109211
36 110002
37 2109212
38 2109210
39 110027
40 2100532
41 2100148
42 0033968
43 000693
44 110013
45 009909
46 2100152
47 310005
48 2100533
49 310001
50 2100535
51 2100536
52 000393

Amt.
Description & £ Req.
Needle Bar Driving Connecting Rod* ¢} o K+ « « =+ + « + o]
Screw(M4-0.7X14) = + « « « » + » © Jlo S N AR P
Nmﬂe%rhwmg%mmnmRﬁPmﬁﬁﬁ?JDE/ ----- 1
Screw(M4-0,7X5) «+ + « « ¢+« « B .6
Nwﬂe%r%wmgmwr"'°'ﬁ$97Jﬁﬁﬁ % il
Screw(M6-1X12) - I R S ey
N%ﬂe%rhmmg%ﬁt%ﬂu MBI oMNIT—- -1
Screw(M5-0.8X5) « - - - - . T B « .8
Needle Bar Driving Shaft - - - » - SHEIS U UE - - 0 . o s 1
Seal Plugs = * = = « « » e e e FEH L - s e e 2
Needle Bar Crank Arm + + * » + « - Fir VA VL NI R vl
Washer =+ * « » + « ¢ v s e e . b R I I i
Screw(MB-1X18) « « = = + + » + + & 1= S A 1
Needle Bar Connecting Link =+ » « g8 > « « « « o & |
Needle Bar Connecting Link Pin « - $tU IV« « v o o o 2
Oll chk * ® % s & = 8 s % & @ P {m;g: ooooo * s s e e = . 2
Needle Bar Connecting Bracket - - - $1#Efi% » « + ¢« « + + « o 1
Screv(M3.5-0.6X10) « « + ¢ v+ ¢ 2 bR e 0 v v 0000 e 1
Q-Ring + ¢ = = v = o o s o+ o 4 OUYH v v e v e v v as 1
Needle Bar » + » = ¢ « « « & .o &{-# ..... e s e s 1
Needle Clamp(A) » = « « = « » « « - SEIEA) » ¢ o v v o v v a
Needle (System:DCX27) » = « = « = %[*- i e v sTEEE R R s 8 m)
Screw(1/8-44X2.5) + + « v ¢ v o o FRIT e o v 0 e w00 2
Stitech Plate Support Stay, C.Set ﬁfﬂiﬂif?‘*ji::(ﬁg) o1
Stitch Plate Support Stay s = = - - @fiﬁﬂ&fj‘*jij: ------- 1
RS1T PiRl & & Fu 6 mme & s o on e B—_}[/t:/ ....... o]
Screw (M4~ 0.7)(8) o v e R B TR E B § 6
Stitch Plate Support(Rear) e e éfﬁiﬂifj‘*(f&} .1
Screw(M4-0,7X5.4) « » ¢« o+ o - - BT« s v v v 1
Stitch Plate(Ad) +« + + «+ « e BB - 2 s s e e e 1
Lol C(AB) e e e e e e BO(AB) = o e e e e e 1
" (AB) « + « ¢ v o o o ” (AS) ......... o1
Screu(ll/46—40X8.3} ............. A
Stitch Plate Support{Front) - Qfﬂiﬁkfj‘*(gu) . 1
SCI‘EW(MS“O.BXIU) e 5 s 8 oe s s _[hzy ..... L A
Rubber Cushion =+ * = * + « « « « . iﬁjg ----------- 1

Needle Guard(Front) (Deuble Chain Stitch) £ M $SH(Fi) + - + 1
Screw(M3-0.5X5) « « ¢« « « o . . . PRI e e 0 e voeoe]
Needle Guard(Rear) (Double Chain Stitch) A v A&t h () » » + 1
Needle Guard(Front) (Overlock Stitch) s —s3$t5%4 (&) - vl

Screw("2.5—0'45)<3.5}- « s 0. -ﬂ:?\s}. 4 e s s e s e s 2
HR Unit,Complete Set + + « « « « + HRIEFH) + ¢« « + ¢« « » + ]
HRCup « * » * = + o s o o 4 e cHRAD T v v v 0 0 ¢ Wiy
HRCuled-'---- ...... HRAYTE+ « o o v o .1
Pine o « = « o ¢« ¢ ¢« s ¢ 4 ¢ o « & BPle o v v s e e e e 1
Screv(M—OTXB)°--------1};z\ ;3 SNW A sam 2
Tube Joint = » =+ = « = =« + « + ng 7‘&? ...... -t
0il Tube(50mm) + « « » = « « o« iS4 7 (50mm) + - o - - - 1
01l Wick = « ¢ 5 s 2w aa o § 5 & e .1
HR Felt Holder =« = « = « « « « cHRZzNVFEHF s « o v v 0]
HR Felt s « +» + + « « P T HRZxJUb s v ¢ ¢ o o o 1
HR Felt Holder Bracket, C.Set- + + HREff& @) « » + « » .1
HR Felt Holder Bracket + « + « « r HRERfdE « « ¢ » « + ¢« « & 1

Roll Pin * = = =« + « » IR « T |71 =V NN PRSP |







KNIFE DRIVING MECHANTISM A AR 7

Ref.
No.

SW oL I Ui Lo

P e e e el e e o e
O W oo -1 N & oo

COBI B MBI DB B S O
O WO oo =IO N OB

w
—

32

Parts
Na
2100160
120001
2100173
160002
2100162
120006
2100161
160003
2100163
2100165

2100418
110043
0020496
000532
110003
2100171
120011
000779
2100172
110012

2100021
2100170
2100009
2100174
2100169
0032919
2100419

110011

000683
2100167

2100168
140010

Ant,
Description & # Req.
Upper Knife Driving Connecting Rod EX AT o K = » v v v » 1
Screw(Hfl-O 7x14) P S _lhz.y ooooooooooo 2
Driving Lever Pin+ =« « = « « = = = EAAEBREY - - - e . - 1
Screw(M4-0.7X5) = « + o « = « « = [T 1 2 1
Upper Knife Driving Lever= + « + - EAZEf- - = » = - - - - 1
Screw(MB-1X12) ¢ + « « + « » C e e BRI e e e e e e e e 1
Upper Knife Driving Shaft Collar « EAAEAT—+ + « v « « » 1
Screw(M5-0.8X5) » =+ ¢« v - R O I R 2
Upper Knife Driving Shaft s =« = = - 1o 9.4 R T R 1
Upper Knife Holder Positioner + + * EAZFRNMHTE Y - + » - ¢ - 1
Upper Knife Holder(Flat Type) * * » EARFNWH () - = « - - - 1
Screw(MA-0.TX14) « + ¢ ¢ ¢ o o o« FRU 0+ ¢ o v 0 v . .
Upper KﬂifE(Flat Type) ...... L}x(i‘l) ooooooooo 1
Washer *« = * « « « « » T Iy B R 7S R I IR 0]
Screw(M3.5-0.6XE) + ¢ = v ¢ e s o ERY e 000w 1
Lower Knife Holder Basement + + + « FAAREfEH < » » + « =« + 1
Screw(MB-1X18) » = « = =+ =« + « R e e e e e 9
Knock Pin® = * = *» = = ¢ « =« « « = Iy o v v v a0 1
Holder Basement Positioner + + + » FAARMAEA Ryt » + -1
Screq(”4-0.7x5) -------- . 11:*@} ----------- 5
Front Cover+ = = « = » « = = « « - BiAI—e o o v e e e 1
Lover Knife Holder Spring Stop * » FAANRREN -« « = - - o1
Cloth Plate Spring Pin =» = = = + - NREFHFED e o 00000 1
Cloth Plate Rubber Cushion = + + KRB AL+ = < =+« « - . .1
Lover Knife Holder Locking Plate * FAAEEUEA» « » « » » 1
Lover Knife Holder Spring=- < * - - FTAANRF+ ¢+ o 0 0 0 s e 1
Lover Knife Holder + + » = « » » FTAARB v v o 00001
Screw(M5-0,8X10) « « « = + o » o WA TR S er e e e w w e me 1
Guide Pin- ¢« » + ¢ e et e e s s HAEE Y e v e e e 1
Lover Knifes * = ¢ ¢ o ¢« ¢ o ¢ » 'F} b S S B ) 1
Lover Knife Clamp+ « « + + « « « TFTAARFFL s + o s+ o s . o1

Scwer(M4-0,7X6) = + = « ¢« o o ¢ o FRY e v 0 0 4 § 9w






PRESSER FOOT MECHANISM

Ref. Parts
Mo Mo
1 180003
2 100007
3 2100181
4 2100579
5 2100580
6 180001
7 2100184
8 110012
9 2100187
10 2100186
11 170000
12 2100195
13 100001
14 110010
15 2100194
16 2100196
17 2100193
18 000487
19 300005
20 120010
21 2100197
22 2100518
23 120017
24 2100192
25 2100611
26 160007
27 110031
28 2100179
29 2100200
30 2100188
31 2100180
32 2100199
33 160001
34 0020271
35 004097
36 2100420
37 006092

38-1 2107100
38-2 2107124
38-3 2107125
39 2107101
40 110004

¥ Ref.No.4l to 52

ks 2 8

Amt,

Description = Req.
Adjusting Screw(M10-0, 75)(30) e IR c e e e e e e 1
Lock NUE * ¢ ¢ = » « « « o o « o« « OwZ%oh . 95 3 1
Presser Spring = « = » + ¢+ + + . . £::: 1 A SRS 3 -1
Presser Bar+ « « = « ¢ v ¢ « o o oHATHE. . .. “ e e e 1
Presser Arm Positioning Guide Pin: {IBAHL Y » » » - - + + 1
Screw(Md-0.7X4,5) « » « o o v o 2B RT o 0 v 000w
Presser Arm Stop + + + « . '#FIHRI\VN' e e e e el
Screw(M4-0,7X5) « « » « . R X A e 1
Presser Foot Release Lever Sprlng %ﬁi&{f}i;ﬁ ......... 1
Presser Foot Release Lever » » « +FHH « - - = + + + + - . 1
Screv(M4-0.7X13) « + » » ¢ o o o o pRY .o a0 L 1
Presser Foot Lifter Lever Stop #fi:t:%b‘ I/N—JK 1~ *)}\ a1
Lock Nut * + =« s v ¢ v v o v o Qw2 Fy b A
Stop Screw(M4-{. 7)(16) te s s c IRy FRY e e -
Lifter Lever Holder« = = » «» « + . WIS UA-TAE - - - 01
Presser Foot Lifter Lever Spring * {ZFHF LU NA—NR+ - - - -1
Presser Foot Lifter Lever» + + - - HIEAFUI— o . o]
Corrugeted Washers + + + « = - « . BHDwy s 0 o v . el
uasher I P I ’7-3:'/-\’ s s s s & 8 s s w8 1
Screw(MB-1X10) + = = = ¢ o o o 0 o FRIT v o 0 v s s 4 0 1
Presser Foot Lifter Lever Link + «#IT#B{X L A—Uvs .« - o o}
Presser Foot Shaft Collar+ + + « - TH@IAS—+ « + - -« T
Screw(M5-0.8X15) « « « « + + + » & et s sunmai @ 58 .1
Intermediate Lever = =« » » + + o BB — s e 1
Presser Foot Shaft Bushing + + » - fHTE T o 9 - « - + + o & 1
Screg(ﬂs-]xﬁ) L L RN | - R P |
Stop Screw(M4-0.7X12) + + - » « .« AboFRT e oo v v o an 1
Intermediate Lever Spring+ + + « + HT#@iL N—mFx+ + v« . o]
Pressét Arm,Complete Set * + » « + FITER(M) - » « » « « + « . 1
Presser Foot Shaft - - - - - LEEREE - b of - I S 1
Presser Arm+ = « « « « » « . SRR K o - S 1
Presser Arm Hinge Pine « « « « «+ « ﬁlﬁtj/t e e
Screw(ﬂq—o_']xq) « e s 0 r w8 v e . ‘1}:3‘:/' 8 % s s e s e o 1
Thread Chain Cutting Knife + « - - 9"‘1‘1' e L AR, 1
SCE‘GW(3/32‘55X4.2) .................. -1
Presser Foot Spring(large) - - - ﬂilﬂx (K e v o v e 1
Screw(1/8-44X4) =« + « + . e ERY e e e 1
Presser Foot,Complete Set(Ad) « * ﬁﬁﬂl(ﬁﬂ)(ﬂﬂ) |
» " (A5) - " (A5) « + o ¢« o 4 1

" n (AB) « " (AB) + » SR
Presser Foot Hinge » + + + « « « +TE YT e+ o v v ¢ 0 v 1
Screw(M3.5-0.6X8) + + ¢ ¢ « s o s bRU v 0 v 00 0o 0w a 1

«+++See the following page.






Ref.
No

T

42-1
42-2
42-3
43
44
45
46
47
48
49
50

51
52-1
52-2

Parts
Na
004136
2107104
2107105
2107107
0025032
005036
0022156
004141
0025035
006093
0033529
000216

000747
2107130
2107131

PRESSER FOOT HECHANISH T 8
: Amt.

Description & £ Regq.
Screw(1/8-44X2.7) =+ « « « = « + - kR e P P 1
Presser Foot Stitch Tongue(A4) «+ - JR(Ad) + » « « « « « « R |
" n (A5) » « P {AB) = = « + ¢+ o o o . o1
” ] (AB) « » W (AB) = = » « = <« -« .. . 1
Presser Foot Adjusting Plate -« - - ¥zl - ~ - » - - - » » 1
Screw(1/8—44x5_6) -------- Jh*y P T T T T 1
Presser Foot Chain Shield- - - - - ZUAIIL « « o o 0 o e o1
Screw(3/32-56X2,1) » = « -+ -+ B S e
Presser Foot Spring(Small) = + « + 3T ANR(A)» + o+ + o 0 4]
Serew(3/32-56X5.6) » « » + + » - 'JJ:*./ o Bl et s WS o e 1
Presser Foot(Rear) Adjusting Plate fTI|EE - » » » « = » » - 1
Nut s * « » = ¢ « o o s ¢ o v s o« —J—.y [\ P I S e oos o1
Pine = ¢ # ¢ s o o s o o o 0 v o e %0 0 v 0 0 s 0 0 v 0w 1
Presser Foot(Front/Rear) Unit(A4) « ¥ (§i-#) GH)(A4) « - - +1
" " #  (AB) - ¥ " n o (AB) . e 01
L n n (AB) . n " r (AB) - - - -1

52-3

¥ Ref.No.l to 40

2107132

..... See the preceding page.






UPPER LOOPER DRIVING MECHANISH _b)ll'—){ﬁﬁ 2]
Ref. Parts Amt,
Fo Mo Description T Req.
1 2100215 Looper Driving Lever Connecting Rod J—Xp o K« » v =+ « 1
pA 120001 Screw(M4-0.7X14) + « + + o AR | = - A LI
3 2100088 Connecting Rod Swing-proof = « « «3BUEA « = « =+ = ¢ o o 2
4 2100201 Upper Looper Driving Lever+ + « = FJL— VHfiig « « « + - - - 1
5 120006 Screw(M6-1X12) + « » « v v« . J1 o 3 I 3
6 2100517 Driving Shaft Thrust Ring = « « + ASARYUHT+ o v o o .+ 1
7 2100204 Looper Driving Shaft* = » + « « . E—sdg e e 0 e 1
8 2100205 Driving Shaft Thrust Ring * + « « ASARY T+ ¢+ o o . 1
g 300009 Spring Washar « = = « « « « e AFY T gy e e . 1
10 120008 Screw(M4-0,7X8) + « + « - R | & R I T 1
11 2100581 Upper Looper Thread Pull-off SR =¥ A :F - 1) U 1
12 110009 Screw(M4-0.7X8) « = « + « « = « & 1ot SR B e a2
13 2100505 Upper Looper Bar Crank Arm,C.Set - By~ S5 #) + - - 1
14 2100226 Upper Looper Bar Guide Bushing « » JW— SR AU+ + + + « - 1
15 2100227 Upper Looper Bar Guide Cover* « « J—sVRPE - « « + + + + « 1
16 130001 Screw(M2,.5-0.45X6) + ¢ + v+ o . B S A e A 1
17 110007 Screw(M2.5-0.45X6) =+ » » « + + & F1 o S L 1
18 2100510 Upper Looper Bar Guide Complete Set Ju— SBAGHE) « ¢+ ¢ - ¢ - 1
19 2100221 Upper Looper Bar Crank Arm+ + « « EJb—2XZS0H v+« o . 1
20 300008 Washers= = s + s & % & % & s S S Taiag e e s o BN WG 1
pal 140002 Screw(M6-1X14) « « « + « + + « J 1= 7 A I A 1
22 2100620 Upper Looper Bar Crank Arm Pin+ « BlL—X0 S v ¢y L |
23 160002 Screw(M4-0.7X5) + = =+« « - - - R e e 1
24 310025 Dil Wigk s = = = o « o & x’ﬂlu..\ e 4 e s s s e s e e & 1
25 2100506 Upper Looper Bar Unit = + « - « « Wo—r 3 ({ﬁ) -------- 1
26 330011 Sea}_ Plug ..... “ s » e 8 s & % nnnnnnnnn . .. 1
27 2100233 Upper Looper Bar Guide« « + « « « IJ—)\%P? --------- 1
28 2100516 Upper Looper Holder Collar + -+ J:}U—l\.ll‘.}i'l7— v ]
29 160010 Screw{Md-0.7X3) » » = = « =« « . IERT e e e 1
30 2109320 Upper Looper (for Needle Size #9*14)_}:}D—~1\(§f§$#9~14ﬁ§) |
31 000779 Standard Pin+ + « ¢ « « « + « « CEHMEY e e e 1
32 2100537 Upper Looper Supplementary Thread Eyelet bJ)U— "FEBikE - -1




10




LOVER & DOUBLE CHAINING LOOPER DRIVING MECHANISH
Ref, Parts

N o Description

1 2100215 Looper Driving Lever Connecting Rod/l—J ST w K = = « « = + « ]
2 120001 Screv(M4-0.7X14) » =+ + + = + | S A U |
3 2100088 Connecting Rod Swing-proof =+ » » +#BL kA« ¢ + » « S|
4 2100430 Lower Looper Driving Lever - ¢ 'F}D-J\ﬁﬂ]m ----- 1
5 160009 Screw(M5-0.8X5) » « = ¢+ o o v ERY e e e e e A
(] 2100273 Looper Driving Shaft Collar+ « « - Ju—)NEiAS—+ « + - « « - 1
7 160003 Screw(H5-0.8X5) + » « = o ¢ o o Jio 37 BN R 4
8 2100445 Looper Driving Shaft + + = + = » » FIVEAT N N R |
9 2100211 Lover Looper Holder Arm+ + + ¢ ¢ « RJ=—s¥F « « « « o+ o 1
10 300008 Waahor a5 % s3I0 S & 5% R g Dapdip s o oo v v o awal
11 140002 Screw(ME-1X16) « « » ¢ « « ¢+ « J o S 2
12 2100522 Thread Pull-off - . CRI—=NE R e e e e 1
13 110009 Screw(M-O.'?XE) waea B ow s e T S A I |
14 2109300 Lover Looper « = + * + » « N Y ey R LR i
15 2109201 Needle Guard{Rear) = » = » + = « ﬁ'ﬁ’)‘ (&) """"" 1
16 110100 Screw(M3-0.5X6) <« + « - - - e gkR I LR R R |
17 180014 Screwed Pin(M3-0.5X4.5) + « » + [ gies IBpire R s Fn Safie 4 fo 1
18 2100432 Looper Driving Connecting Pin(Right) JIJ—NTJ YOV - -1
19 160000 Screw(M3-0,5X3) « = ¢« ¢+« « O | 3 A 1
20 2100431 Double Chaining Looper Driving Comnection— BB —1Jw 4+ « 1
21 2100440 Double Chaining Looper Driving Lever —ER/V—  Bilg: - + -+ - 1
22 120006 Screw(M6-1X10) « « ¢ = = =« - R - L 1
23 2100436 Looper Slide Block Holder(Front) -+ j— \mitkEsfazx(i)- » - + 1
24 2100438 Looper Slide Block Holder(Rear) * * Ju— NEithbgfa (&) - +» - 1
25 120009 Screw(M4-0.7X12) » » « » v 0 o 0 o gL s 0 0 0w 0w w0 0]
26 2100437 Looper Slide Block =« » » ¢ « « = » PV AT-E: 1 - IR |
27 000740 Seal Plug» « = » = « = + ¢« = « o & 2 o S S S 1
28 2100439 Double Chaining Looper Driving Shaft _Eﬁjﬂ—-l\ﬁﬁ |
29 2100441 Double Chaining Looper Holder Arm+ “HIRIL—iSE .« « « « « « » 1
30 2109302 Double Chaining Looper « » = + + « ZERI—sTs o o v ¢ v 0 s 1
31 000035 Positioning Pin= + + = + + + o + fEBHEAE s v 00 00 1
32 2100433 Looper Driving Connecting Pin(Left)—2¥D) v o uw () « - -1
33 160001 Serew(M4-0,7X4) « = « « = ¢« o« i S 2




11




FEED DRIVING CONTROL MECHANISM Bt | W 11

Ref. Parts
Mo _ N
1 2100161
2 160003
3 2100250
4 120006
] 2100251
6 000669
7 100002
8 2100248
9 2100249
10 300000
11 140001
12 2100266
13 2100242
14 2100241
15 2100243
16 2100244
17 140000
18 2100260
19 2100240
20 2100288
21 160007
22 2100033
23 2100245
24 2100246
25 2100247
26 110002
27 2100269
28 2100252
29 0068202
30 2100253
3 2100262
32 2100267
33 160001
RY:) 000690
35 2100256
36 0020538
37 2100263
38 000520
39 000561
40 100000
41 190001
42 2100601
43 110016
44 2100265
45 0020350
46 110017

Amt.

Description e £ Req.
Feed Bar Shaft Collar - + » = - -« BEUBAS— « = ¢ ¢ o o s 7
Screw(M5-0,8X5) + « « = =« o o RS e oo e e e e 2
Main Feed Bar Lever - » » + ¢ + BREYLDN— o o o oo 1
Screw(M6-1X12) =+ + = ¢ ¢ o« + « R e e e v v e el
Main Feed Bar Lever Pin - - - - - BEYLN—EY e o - 01
Uasher. « 4 4 4 ¢ o 8 s e 8 8 s & Ij\y\:/_\, ,,,,,,,, . .2
Nut « = o « o o & & s o & & s + « 7 D S L 1
Main Feed Bar Connection+ + + - - BRETY T oo o000 il
Connection Bushing+ = + « = « + - ‘XU T o - 1
uasher .............. lj o 3‘/ Foooeos e s e e e 3
Screv(M5-0.5X12) « « + » o+ . - J1 S A I 1
Feed Bar,Complete Set = + « « - - BEEYEG) » ¢« - - - - - 1
Main Feed Bar =+ = « + = + + + + BEE v o v e e e 1
Differential Feed Bar + « + + « -« BIEUE -« c @ e s v 00 1
Differential Feed Bar Connection - BIREU U /.« « « « « =+« 1
Connection Bushing+ « =« = « » = - BIZEY YT v el
Screw(M5-0,5X15.5) + « « -+ - - R e e v e e 1
Feed Bar Driving Shaft« « « « « - IEUEH s » o0 0 0 e ]
Feed Bar Driving Shaft Lever - - R UMMBg- - - - - - + » + 1
Connecting Rod Pin= + « + « « « « EUOyREZ s =« v v 0 1
Screv (MB—I XB) ---------- JJ:*\‘/' ----------- 1
Differential Rocker,Complete Set « ik UBE(H#) - « « « - « « « 1
Differential Rocker + + « « + - - BIEUBE - ¢+« ¢ = 0 o o s 1
Differential Regulating Slider- * A5 A & « « + + + « o« « « . 1
Differential Regulating Slider Cap 174’5"% -------- 1
Screw (MS—O sxs) --------- O T TR v e ?
Differential Lever(Right), C.Set - i%iﬁLx;\-—(zg)(ﬁg) ..... 1
Slider Link = = = = = » » = s » & ASAHUYUT v 0 v v v e 1
Retaifling Ring+ + » + + « « = « - Aby Yo oo oo 1
Slider Link Pin * ¢ * = o o « « & ASAFYIEY ¢ o 1
Differential Lever(Right) + » - - ZEFLA—(F)+ « « - - .« - 1
Differential Lever Shaft Collar - EBILA—-BAHS— - - - -]
Screu (H4—0.7x4) ......... Jh$y ----------- 2
Roll Pins « « « ¢ « = ¢ « &« « & & O—JUES ¢ o ¢ o o o o o W 1
Differential Lever Spring - » « « ZBjLA—s{F+ « ¢ ¢ - . . 1
O-Ring+ * * + *+ ¢ ¢ o ¢« = o s o« OUMH e oo o v v v v 1
Differential Lever(Left) » » + » - EBLS—(E) - v e . 1
Washer = = « = « & « o« s o o« & « & b R L 1
Conical Spring Washer - - - - - - MART o d e o o oo s e 1

Adjusting Nut « « « « = = - - - i R e
Adjusting Screw(M6-1X11,5,M4.5-0.5X4) BHR + + = = + + 1
Differential Feed Graduations -« «xk! EEEfE: « « « « + « + - 1
Screw(M4-0,7X15) = = = « « + «+ « bR v s vsmmmiae s )
Spacers * + + s s s n o u e 4a s FordmedFrai s 5 & 4 %W W e % 2
Differential Lever Stop < + + « + ZEBILN—A hyste o« o o . 2
Screv(M5-0.8X8) « + + « + -+ .+ . BT wie o 0 e W 2







FEED DRIVING MECHANISH UL 1 12

Ref.

Na

e et e b et e —_
W oo =1 D N LD = QW oo =1 U > QO D =

Lo -]
_— O

O BN B BRI DI B B TN N
W oo =1 N = O

L
[N

33-1
33-2
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48

Parts
Na
2100603
160007
160001
2100602
2100283
2100281
130002
2100434
2100251
000669

100002
2100442

003655
2100443

300001
0013208
2100280
2100451
2100452
0068148

2100450

160003
0020401
2100277
2100278
2100275
2100276

180002
2100289
0023473

2100279
180003
2108050
2109057
2109051
110004
2109052
110026
2100287
110009
2100282

110042
2100302
2100285
2100286
2100301

130003
2100435
2100444

Amt,
Descripticn & £ Req.

Feed Bar Block(Rear) Shaft Bushing AE9(B)@7 w2+ - + » + 1
Screv(MB-1XB) + + + ¢ o + » + o + ERT e v oo a0 v o0 an 1
Screw(“4 0. 7)(4) --------- _IJ:*V ........ 0 e 3
Feed Bar Block(Rear) Shaft « + « - AEG(#)&Eh. « « + « « ooz 6 ]
Feed Bar Block(Rear) +» » » = » » - FEH(E) s+ = s s e e e 1
Feed Bar Block(Rear) Lid « + + » - fﬁ;@(@&)%& --------- 1
Screw(M3-0,5X6) « =« ¢ o ¢ v 0 RS e v v e e e 1
Looper Rocker Shaft Lever s « « ¢ « _gﬁﬂ/-—}{gu&ﬂgﬁ ‘1
Looper Slide Block Pin = = = = = -« JU—EiEEERE Y - - - e e . 1
Washer * « ¢ + o « o & & L R BT DI |
Nut » » « « = o« o L T R |
Looper Rocker Shaft« = « = = - - - _gﬁ;u—-ngu&m ----- 1
Screw(“ll—o_?xlo) ooooooooo _d:q{J " e e e s s s e e s 2
Looper Rocker Shaft Collar « » + + Ju—2gitE@HS— -+ + - 1
Washer * = « « = ¢ ¢ ¢« o« ¢ & o« o &« Foyl/d + o e o s o s s o 1
Retaining Ring « = + ¢ « = = « « + Aby TV - RS |
Feed Bar Block(Frent) « « « « « + » BEIET) o« v e e 1
Retaining Ring = = « = - - cv s s AR FYLT . e el
Looper Rocker Connecting Rod + + « Ju— \GigkO > F‘ ------ 1
Roller Bearing =+ + =+ = * =+ =+ » Z—KWRFY T o e 1
Looper Rocker Eccentrice « « « + - FITEFA Tt Ja ot o A B 1
Screw(M5-0.8X5) + o ¢« « « o o o 1o 3 A R I A |
Feed Dog Eccentric Pin « « ¢+ « « ¢« EDZEEVEY e oo 1
Feed Dog Eccentric = + + » « - NI EEY e e 1
Roller Bearing =+ * * * = = * » + » Z—RWARTZYUT v o o o]
Feed Dog Driving Connicting Rod+ +ZEU B o K« o ¢ v o v 0 o e 1
Feed Dog Regulating Bccentric: - « EURHHT XLy » - -+ - 1
Screw(ﬂs-o_qu) R I -lh*\‘j ------- [ |
Feed Dog Regulating Plate Spring + EXUBEI S L — kg + ¢+ 1
Feed Dog Regulating Plate+ + « « « XURMEH L —hk =+ » o - - 1
Feed Dog Regulating Gear =+ + + + HUREGET - v e 0 01
Screv(M5-0.8X8) = + ¢ « ¢ o o o 7 A R 1
Differential Feed Dog(A4) (AS) - - - HixkU (A4)(AB) « « « « « - - 1

" ” (ABY » = ¢+« 4 (AB)» = ¢ = ¢ s o o 1
Main Feed Doge » ¢+ ¢ o o 0o v o &% U ooooooooooo 1
Screv(M3.5-0.6%8) +« « - - - e BRI e e e e 5
Auxiliary Feed Dog « * * = = = » s/hgEl « o v o o o o 0 v vt 1
Screw(M3-0.5X6B) + ¢ o v v o o 0 o bRU e 0 0 v e a0 e e 1
Feed Bar Guide Support =+ « « + « » RUBHAL FHE—-K: ¢ « v 1
Serew(M4-0,7X8) « + + s o s 0 o s TS 3 R TT T Ie
Feed Bar Guide = « = = = » « « « - BEULHAR « oo v s 9 *
Screv(M3,5-0.6X4) « ¢ ¢« ¢ 0 v o R e v e e a2
Feed Bar 0il Defender- « - + - - - RURHEKRY - » - « - - - - 1
Feed Bar Shield{Front) + « + + » « BEUBY—JWE) + » + + - 1
Feed Bar Shield{Rear)+ + « « - - < UGS —(H) « - « + « + 1
Connecting Rod Cover =+ + » = + + - Ry KHNA—- o o v o e 1
SCI‘EU(PM—O.?X?.S) ........ Jh*f‘/.: ........... 2

Looper Rocker Connecting Rod Pin « J—Ngio e K> » + ¢ <1
Retaining Ring + » » « « « « = = » Abo YU e oo s o 1



13




LUBRICATING MECHANISM(1)

Ref.
No

S D00~ U Lo

—_

Parts
No.
2100365
2100363
160001
110016
2100539
2100531
2100582
300009
2100255
110013

2100032
2100605
2100315
2100316
3100345
2100314
2100142

310023
2100524
2100523

s (1) 13

Amt,

Description R £ Reg.
0il Pump,Complete Set =+ + = » = =;RUZF(H) s » + ¢ o ¢+ « o & 1
Worm Wheel+ + = = + « + ¢ ¢+ o v & A — Af{—w RN |
Screw(M4-0.7X4) « .o R e e 4
Screw(M4-0. 7X15) ------ | o 5 A )
0il Filter Screen Clamp -« + - - -+ 2R e i S 2
0il Filter Screen + * =« = = = =« = Pl - v o e e e 1
Upper Looper Bar Qiling Felt Unit J—XZ7z VR (GE)» « - - - 1
Spring Washer + « + ¢ « « ¢« v « s ZFYUTTolp v 0 o o 1
0il Adjusting Plate + = = + - - - {iBMHEHR- - - - - - -+ -2
Screv(M4-0.7X8) + « + « « « « « « ERY e e o e e e e e 7
0il Sight Gauge = * + * = « + » - FALIUH = e o e 0o 1
Seal Plug « » « - * R -7 - 2
Filter Housing Cover+ = = = = = - TLIENG o TE - - -1
Filter Housing Gasket + » + » * ~ FAWAND VT RNy Xy -]
Filter= = « + « « = ¢ ¢ o o o 0o o FLI/H ¢ ¢ o v o 0 o 0 s 1
Filter Housing=+ = » = = = = = = = PPNy RVAVY, RN |
Needle Bar QOiling Felt+ + + « « » I b e 1
0il Wick * * « + » « s ¢ » o & s & R N R P |
Oiling Felt Clamp - = = » = = - - STV - - - . 1

Needle Bar 0iling Felt(Left) - -

BT TURGE) - - - e 1



14




LUBRICATING MECHANTSM(2)

Ref.
Na

D00 =1 LT Y

[
—

e e el el el
B Wer T R JL R )

18
19

Parts

Na
2100626
0037669
0031831
2100607

000567
320000
320001
2100325
2100541
110012

2100634
2100633
009909
2100546
2100326
0037668
2100341
320002
320003

A ith 56 (2) 14
Aut.
Description i £ Req.

0il Tube, Complete Set - = = = » - - ﬁéﬂﬂi\afjf(iﬁ) ------ 1
0il Tube Fitting One Vay End - - FOSRkE - . .5
0il Tube Clamp= * » * » » » » o » +BEHER e = o = o 4 4 o 4 & 8
0il Tube(4.6X6.4X170mm) - « « -+ - DAY o AP BRI 1
Saalfd & & v M iEs 5 8 3B SN FAEVE SV B .13
0il Tube Fitting Stud » » » « » « - e 7] SN 3
0il Tube Fitting One Way End - - « - FOEBFE - - -+ -+ » « 1
0il Tube(2.5X4X80mm) + = « « = - » 5 VAT G ACEERE R R 1
0il Nozzle Unit = + = = » = + « » ﬁ;ﬁa}f}g(gﬁ) ...... 1
Screw(MA-0.7X5) = + + v o v o v o s FRU 0+ o s s 4 o 0 4. 1
0il Tube, Complete Set+ = « = = « - LR e e 1
0il Tube(4.6X86., 4X260mm) ---- E FAT LN R R 1
0il Tube Joint = = = = = « » « = « « NATEE « o 0 o0 ot 1
0il Tube, Complete Set - * s RBHIRA L) e i
0il Tube(4.6x6.4X240mm) - + « - - - DAty LU 1
0il Tube Fitting Two Vay+« = « « « - WIHMFE - - -+« - - - 1
0il Tube(4.6X6.4X38mm) » « » « + - b3 DA . .1
0il Tube Fitting Stud + + + + « « » BRI R o o v 0 v v 7
0il Tube Fitting Stud{(Long) BREFRIVRE) - - - - - 1



EXTRA PARTS

UPPER KNIFE (Angled Type)

AZ6500H-C

| AZ6500H.Y




EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), FAABY 15

AZ6500H-C,Y B TEFIVERSS

Ref. Parts Ant,
No Mo Description 0 £ Req.
1 2100422 Upper Knife Holder « = = = = + + « EXAGRIVA (F) « o » ¢ o« 1
2 0020491 Upper Knife« « ¢ « ¢+ o o 0 o v o FAA oo e e, 1
3 2100351 Upper Knife Clamp+ ¢ « = « « « =« » ka0 0. 1
4 2100354 Upper Knife Chip Guard + « + » « « s, » « 0 0 s e e e e 1
5 140013 Screv(M4-0.7X24) « « v ¢ ¢ ¢ 0 v . ERY e ve o v oo oo v 1
6 2100352 Upper Knife Clamp Plate+ =+ « - - - L;(zjﬁilgrb— ------- 1
7 2100353 Upper Knife Stop = = « = = « = « » X 17\ hwi¥e o v o v v 1
8 110038 Screvw(M2.5-0.45X4.5) « + « « « « - J1 o S A 1
9 2109328 Upper Spreader(for Needle Size #9~14) J:X?”Uﬁf(ﬂ%#g'vlflﬁ) 1
10-1 2107102 Presser Foot, Complete Set(C5) =« 4@ (#H)+ » « + » . .1
10-2 2107126 " o (0B wS o WO P EREWED i
11 2107103 Presser Foot Hinge(C) - « = - - « - i vl PR I S 1
12 110004 Screw(M3,5-0,6X8) = « « « « + o . ﬁ;?\i/ ----------- 1
13 004136 Screw(1/8-44X 2.7} « = ¢ o v o o FRU e 0 v 0 e 00 1
14-1 2107133 Presser Foot(Front/Rear) Unit{C5) - #ﬁl(gg Y - -0 o e 1
14-2 2107134 " " r (CBY - » " Fooe e e e ]
15-1 2107105 Presser Foot Stitch Tongue(C5) + +JlR+ « « + ¢+ ¢+ o v« o« 1
16-2 2107107 n " (CE) » « M v o v v e v v e s e 1
16 0025032 Presser Foot Adjusting Plate - - - FRLIERE - - « » » « » « i
17 005036 Screv(1/8-44X5.6) = + + o o + o o NPT N 1
18 0020501 Presser Foot Chain Shield(C) + + + ZBMHT - « + » - = e o]
19 004141 Screw(3/32-56X 2,1} - =+ + - o - s B[ LTI 1
20 0025035 Presser Foot Spring(Small) + = * «3HIZ NFHUHA) e+ ¢ v o 0 0 . 1
21 006093 Screw(3/32-56X5,6) « » « + 4 4 . - JI: S S B 1
22 0033529 Presser Foot(Rear) Adjusting Plate HITJERH » » + » + ¢ « « « 1
23 000216 NULL 975 0 ol 100 670 e o a5 6 > 5 ol T 1
24 000747 Pin+ » + o ¢ o s o o e e e e s BP0/ e v v v e 0 e e e e 1
25 2109122 Needle Clamp(C) = + = » = + » + & » BRIEA ¢ v o v e v v o v u 1
26-1 2108052 Stitch Plate(C5) = = » ¢ ¢ ¢« « « BHE« « « - v o e e 1
26-2 2108053 " (CBY « « = « o o & o Boe e s s e e e e s 1
27 2108055 Differential Feed Dog+ « + + « = - BIEN =+ v v 0 0 0 00 v 1
28 2109056 Main Feed Dog* * * » + = + « « « & B « o v o v e e e e 1
29-1 2107121 Presser Foot, Complete Set{¥3) +« (@) - - « = = « « « . 1
29-2 2107122 " ” (Y4) « « 7 o e e e e e 1
30 2107101 Presser Foot Hinge(Y): = = = - - - ol i 1
31-1 2107127 Presser Foot(Front/Rear) Unit(Y3) - ¥Fx (#f- &)(iﬁ) ------ 1
31-2 2107128 " " wo(Yd) s m o m m e e e e 1
32-1 2107106 Presser Foot Stitch Tongue{¥3) + +J[\« = + + ¢« ¢ ¢« ¢ v 0 o o 1
32-2 2107104 " P (Y4) o + M s v s v v v 0 v oo oo 1
33 0022156 Presser Foot Chain Shield(Y) + » «ZBRHHT - « -+ o« + « « + . I-
34 2109121 Needle Clamp(Y) ¢ + ¢ « « « « « « Bl A e o e o v 1
35 2108060 Stitch Plate(Y3) = « « ¢ « ¢ « o« AE - » o v 0 e s e e 1
36 2108053 Differential Feed Dog(¥3) + + - - - BIXEN ¢ ¢ o 0 v v 0 v v v 1
37, 2108061 Stitch Plate(Y4) = « « =+ -+ + - FriR GG M s s Fwnms s 1
38 2109050 Differential Feed Dog(Y4)« + « « -« BUEEY =« = v v v v v 0 v s 1




AZ6505H, 6506H, 6507H(1)

[1




Ref.
No

© D00~ U L

—

Parts
Na
2101132
2100468
2100469
006075
000538

000334

0024353
0034979
2100467

180010

100002
2100466
110013
0065379
0022947
001459
0022972
0022963
003638
0022981

110009
000531
0022966
0022962
004100
0022961
007605
004353

AZ6505H, 65061, 6507H EXCLUSIVE PARTS(1) H$TEFIV T (1 16
Amt.

Description = Reg.
Vire Lifting Mechanism, C.Set* -  WLEEEFH) + » « » + + « - 1
Presser Foot Lifter Lever« « + + BT LRA— o v v oo 1
Flexible Wire Clamp Bushing+« - - O{?i}jjjl ..... 1
Screw(11/64-40X6) « « « « = « « « [ S 4
Washer = * « = = o ¢ & « ¢ o « ¢ &« Ly i L 5
Nute « = = » P ¥+ w | T I a
Flexible Wire« « « « « + o + « o A4 «\1 ........... 1
Flexible Vire Clamp Bushing+ * * + A ¥ ATy ra s » » + » 3
Wire Pulling Arm = = = = = = = « - T VO s ¢ cmm s 1
Screw(M5-0.8X7) + + » o s o o o - I 1
Nut = * « = = = ¢ &« « &+ ¢« =2 & « & & -j- }\ ........... 1
Vire Pulling Arm Bracket <+ + - - - DA YEIRBERAE . 0 - . 1
Screw(M4-0.7X8) + » = = =« o - R e v e e e e e e e 3
Flexible Wire Stay(Rear) =+ = + = » A ¥PHT{f)+ + - - - - - 1
Flexible Wire Stay Bushing - = » » A4 ¥X T T w2~ - 2
Screvw(9/64-40X3) =+« + o o .. fio 7 KRR N |
Flexible Wire Unit « « « « « + + + JaR@Byem@es 2 s 1
Flexible Wire Stay(Front) - = + « * 74 ‘T’E‘il (i) s » 0 v 0 o+ 1
Screv(11/64-40X4) = « = = « + « [ 7 i PG ?
Flexible Wire Stay(Front) Shaft- = 74 ‘Pil (Bt Y B <y - .1
Screw(M4-0.7X8) = « = « « « « « « RV e o0 ot 000 oo 1
Washer =+ = = = = = =« = « « « « + & 7y v Foooroe e e e e .. 2
Flexible Wire Return Spring« + + « TAFPEINR ¢ ¢ ¢+ ¢ v v 1
Ruffling Presser Lifting Lever - - 77UJ§WIE#DA—--1
Screw(11/64-40X3.2) « + + « + o RS e o oo v v e e 0w 1
Ruffling Presser Lifting Lever Support 37yy/RrBfur-Bfih - - - -1
Screq(g/64 40X 9, 5) -------- lh*-/ L 1
Screw(9/B4-40XT) « « » = « « » = [ R T 1




AZE505H, 6506H, 6507H(2)

1

AZ6506H, 650TH

AZG506H-A, 6507H-A

=1

AZ6506H-C, 6507H-C




A76505H, 6506H,6507H EXCLUSIVE PARTS(2)

Ref.
No

—
© WD 0o =3 O N e LD B

Pad bt bk gt et ek b et et
S0 oo =) O AN o

2
PO =

CO D I BI BD DB B3
SWeo -1 & W

[N L
e O O

35

Parts
Ne
0024461
0020612
005036
0024460
0020611
0033397
007006
0020631
0024463
007302

0033398
000519
000355
003556

0020630
006142
000340
000632
003637
007609

000335

0024462
0024464
0024466
004591
0024465
005000
0020616
0033394
110047

0020686
001330
0020707
0022982
003638

¥ 7EFIVER G (2) 17
Amt,
Description = Req.
Ruffling Mechanism, Complete Set(2)3 7V » JREMZ) -+ » -1
Ruffling Presser + * * * * * c e STUVTRI e e e 1
Screv(1/8-44X5.6) « « « v - - - - F e e e e e T TRYL
Ruffling Mechanism, Complete Set(1)3 7V v JEMEL) - - - -1
Shaft Bracket Holder - « + * * = * Ty rBAEc o - 01
Bracket Spring Plate = + *« * = * ° 7"71;‘) hjj;}ﬂzk ----- 1
Screw(9/64-40X4) « « + =+ 0 - ERT e o n o v e e e # 540
Shaft Bracket Support: * * » * = * 77&)1\%5‘ el
Shaft Lever= = & ¢« » *+ = = v+ = ¢ 77UJUﬁIﬂbnm I
Screw (9/54-40)(4.2) """ L 1!:*/ s 8 % e . s 0. 2
Ruffling Presser Sprmg ----- STYTHIAR - - - 1
Washer * =« *« * *+ * R Ny 27 I L N N « o1
Lock Nl.lt s s & 4 & % 8 s s w o8+ w® Uy?ﬁ‘yb ........ 1
Adjusting Screw(7/32 32x10,3) - - WE@RY . . ol
Shaft Bracket s » = + =+ + * = = ¢ rA-2 58 RIS 1
Screw(11/64-40X6.7) = = « - ° I A 1
Nut' ............... Fvk & @ s e e a1
I N S .. . .1
Screu(1/8 SAAX2E) e e e e e e s e e e e e e 9
Positioning Screw(9/64-40X9) « + -ﬁiﬁﬁ&}z& e e s ]
Lock Nut = = = ¢ » o o o s o s o Oubitaohe s o000 1
Swing-out Handle Holder - - « * -* ° BN EVERAE . - -1
SﬂmmuHmﬂe%MﬂSwmg--n/bwﬁﬁhnx ----- 1
Sving-out Handle =+ » = « « * o s TSN VYEe o s e e 0]
Screv(15/64-28%X9,5) + ¢« ¢ - 0 r I A 1
Swing-out Handle Holder Stop * * * NYEIRfEA SPARIEIEN |
Screw(g/64—40x5_7) ........ ﬂ:z‘y P I D
Stop Collar« =+ ¢ + * * = = ¢+ * PR NIAY - & A 1
Rufflimg Presser Shaft =+ + « = - '77UJ7#IW ------ 1
Screw(M4-0.TX10) « » « + v o v @ = bR+ o 0 v v v oo e 9
Folder(A) (Tape Width 20mm) - + + - ﬁzﬁi(A)(jr-—:fﬁgzomm) .1
Screw(3/64-40X3.8) « « + + + 0 . - ) .9
Folder (C) (Tape Width 25mm) + « » * ﬁ?ﬁi(C)(vﬁ Zfﬁ§25mm RN
Tape Guide * = « * + + =+ = * ¢ cF=THA K- i 53 et doncen]
Screu(11/64—40x4) M ) .Lb?“:/ --------- « o]




18

AZ6505H, 6506H, 6507H(3)

AZ6505H-A, 6506H-4, 6507H-A




AZ6505H, 6506H, 6507H EXCLUSIVE PARTS(3)

Ref.
Nao

S 00 ~1 O LN L b

—

12
13
14
15
16

18
19

21
22
23
24
25
26
27

Parts
No
2100465
001222
2109060
2109061
2107147
2107146
004351
0025104
0020623
004131

0025035
006093
0033529
000216
000747
2107151
0025117
004138
2109122
2108052

2108062
2109063
2107148
0025111
2107152
0025121

004317

¥ TEFNERBEB) 18

Amt.

Description 55 % Req.
Presser Foot Spring(large) - - #FJ:)\:ﬁ(j() ----- s8 0]
Screvw(1/8-44X4.8) « » « = » » - 'JJ:Z‘J e |
Differential Feed Dog(A4) » + + + - BREY « ¢ ¢ v 0 0w e .1
Main Feed Dog(Ad) + « + « « « e BE e e e e e e e e -
Presser Foot, Complete Set{A4) -« - JHZ(f) - + » = « « « + + 1
Presser Foot Hinge « « = « = = » #It/v"--- o1
Screw(9/64-40XT) + ¢ + + o + ¢ v+ [FRY 4 0 0 0000 au 1
Presser Foot(Front/Rear) Unit(44) + #ﬁ::(gu #®)(E) - - - .1
Presser Foot Hinge Spring- = * « " HIT b VI NR+ o« + o & e 1
Screw(1/8-44XB) =« ¢ « ¢ ¢« o o - 1 N T A R 1
Presser Foot Spring(Small) -« - IR e e . 1
Screg(a/sz-sﬁxs.ﬁ) W Wb e e '.lj:‘?‘ ........... 1
Presser Foot Adjusting Plate « + IR « + + « + » + 1
Nuts » » « + » o T 1
Pine # # ¢ & o o o ¢ s o o = o o t’y.......- 1
Presser Foot, Complete Set(44) - - Rz (#) - .. -1
Presser Foot(Front/Rear) Unit (A4) + ##JL(‘X ﬁ&)(ﬁﬁ) ------ 1
Screw(1/8-44X5) - soe e v e bRY wi v e 1
Needle Clamp(C) + » = = « = + » o « GHER s o o v 0 oo w 1
Stitch Plate(CS} c s e e v v s o w aﬁﬁ ............ 1
Differential Feed Dog(CH) « « = + -« BEEY » @ o ¢ v v v o 0 0 s 1
Main Feed Dog(C5) « « « + « = « « BXEY « v o v e e e e e 1
Presser Foot, Complete Set(C5) -« -z (#)- - - - - RIS |
Presser Foot(Front/Rear) Unit(C5) - W (gy-#)(4) - - - - - - 1
Presser Foot, Complete Set(C5) +  HHZ(HH) » « « + « + » o 0]
Presser Foot (Front/Rear) Unit(C5) - ¥ = (Fij+ f&)(ﬁﬁ) .. -1
Screv(1/8-44X4,8) - « = ¢ -+ - . HERYT e e e e 1

a



19

! AZ6520H




AZB520H EXCLUSIVE PARTS HTETFIVEEIRS 19

Ref.
No.

OO 00 =1 Oy U B D D

bt

3z-1
32-12
33

Parts
Na
0024084
0024083
0032971
0020118
000178
0031111
000177
004265
(00340
2101080

2101083
2109213
2108322

2107139
2107140
2107101
110004
004136
2107132

2107118 .

2107113

0025032
005036
0022156
004141
0025035
006093
0033529
000216
000747
2109123

003637
2108057
2108058
2109057

Amt.

Description o % Req,
Thread Tensicn Spring Cap- = + « - HRAEFSRFY oL (L) - -1
Tensien Spring Bushing - + - - - CHREFEFRFoREYLEA - - o]
Needle Thread Tension Spring -+ * - BFF/NF + + ¢« =+ =« o 1
Thread Tension Spring Retainer - - AW|FAFF% v F(F) -+ -1
Felt(2.5mm) « » * » « + « « « & + « oy 7] S R R SR -1
Tension Disc * « + = =+« « « cHREFM o -+ - - e e ?
Felt(1,0mm) » = = « » « ¢ « « « C A £ S 1
Tension Post = = v v+ v v v v v cRATHE. 0 000 0 e e 0]
Nut * = = + ¢ ¢ & « o = o o & & .-—}-.y]\ ...... e e e 0]
Tension Disc Eyelet for Needle Thread$t:hEFERE: - - - - o1
Tension Disc Auxiliary Eyelet - « - WEEHBIRE - - - - - - .1
Needle Guard(Front) (Overlock Stitch) F—s¢tF4 (F) - » « » - 1
Upper Looper (for Needle Size #9~14) Ea— 3 ($tBF#9~14F) - 1
Presser Foot, Complete Set(AY5) » - - (#) - + - - + - v e
" " (AYE) + - N e e e e |
Presser Foot Hinge « + « = » + « -« Breyde oo oo 0o . 1
Screw(M3.5-0.6X8) =« « = » <« . . RS s v v e e 1
Screg(1/8—44x2‘7) T 'ﬂ:i’*“j ------ e e e ]
Presser Foot(Front/Rear) Unit- « - T (Ff-&)(#) » -+ ¢ 1
Presser Foot Stitch Tongue(AY5) = - JR v + ¢ + « + « o v o o o 1
" n (AYB) « = 7+ + ¢ v o v 0 v 00w .. 1
Presser Foot Adjusting Plate « - - ¥ZEidR « « - « » « « « =« 1
Screw(1/8-44X5.6) = = » « - - ek R e e e e 1
Presser Foot Chain Shield+ - « « ~Z8AFT + « + « « + + « « 1
Screw(3/32-56X2.1) + ¢ ¢ v« v e o FERY - v a0 o0 o0 0]
Presser Foot Spring(Small) « + + T NRQR) = = o v v v v 1]
Serew(3/32-56X5.6) = = » ¢ o v o o R0 0w R |
Presser Foot(Rear) Adjusting Plate TIHHE - -+« » - - - o1
NUE * ' » co oor toh toi e % % o o ot I R 1
Pin+ *« = = « « o ¢ o « & Y AV I I voe e e e ]
Needle Clamp(AY) « » = ¢ o o o « e BffX e + « = « B i
Screw(1/8-44%X2.5) « = « t v o v o FRTT e 4 . o e e
Stitch Plate(AYS) s e e e oo .ﬁ:{ﬁ ....... e e e ]
n (AYB) « ¢« = » o o o L vl
Differential Feed Dog+ =+ + = « + « HiEEI) « ¢« « ¢ « o o o el



20

CameH ]

AZ6525H-AY W

5 s i SRR

21-1




AZ6525H EXCLUSIVE PARTS : H7ETIVEERS 20

Ref. Parts Amt.
Mo No. Description i 4 Req.
1 0024084 Thread Tension Spring Cap+ * * = - BFEFARFY S (L) - 1
2 0024083 Tension Spring Bushing * « « « « « RFEFF o FEVUIERA « + ¢ 1
3 0032971 Needle Thread Tension Spring <+ - - @FAFF/Np + » « « v v o 1
4 0020118 Thread Tension Spring Retainer * « RWF A xv v (F): - -1
5 000178 Felt(2.5mm) » * = » » = » » o o = » FrJUh e v o 0 v e e .1
6 0031111 Tension Disc * * & & « + o + « cAFFM - ¢ - - v e e 0 ?
7 000177 Felt(1.0mm) « « =« = = ¢ =+ o« s TzlUhe v 1
8 004265 Tension Pogt =+ » « = « « « « + « BT o o0 000 0]
9 000340 NUb* » = ® » s s s » o o o o+ s » Fouhe e e . e 1
10 2101080 Tension Disc Evelet for Needle Thread@#tFFESHIE - LN |
11 0024130 Tape Guide(Upper) » » * + + » « + « _7",3{4 G [ 1
12 110012 Screw(MA-0.7X5) « « + + 1 ¢ o s« o R 2
13 0024129 Tape Guide(Lower) s + « « « - - —'fjj‘{b(‘F) ------ 1
14 110013 Serov(HA-0.7X8) « + + v v v v o LRt 2
15 100001 Nt = s 5o wiiormn o @ ¢ 5% § @ S Ra s 8 e nEE s A
16 0033738 Tape Guide Tube* + * « = « + « « « F—FHEIL s« 4 o 0 0 o .9
17 2101083 Tension Disc Auxiliary Eyelet- - - B FHHBAE » » -+« - 1
18 2109213 Needle Guard(Front) (Overlock Stitch) Z*—¢t%4 (Hi) - .1
19 2109322 Upper Looper{for Needle Size #3~14) |k J—i% (ﬁf%%#gf‘*l#ﬁ) 1
G008 152 T 1ae ks ey 4o ey e, & Beyrte [oqeds 8 he— et Gar ASKTO (8 1ea imal hane e s » . .
21-1 2107167 Presser Foot, Complete Set(AYS) + #FI ()Y « ¢ v 0 00w 1
21-2 2107168 ” n (AY6) - R 1
22 2107101 Presser Foot Hinge =+ = « « = « + « #FI.E A IR I N 1
23 110004 Screv(M3.5-0.6X8) « ¢ « ¢ ¢ o+ - RT e
24 004136 Screw(1/8-44X2.7) » + ¢ ¢ o o o IR e v o v v 0o v e 0. 1
25 2107166 Presser Foot(Front/Rear) Unit + - #I(Erj #BYE) - - - - «1
26-1 2107169 Presser Foot Stitch Tongue(AYS) » « JJLe ¢ + « ¢ o o v o o v o 1
26-2 2107170 " ” (AYB) ¢+ + n B T 1
27 0025032 Presser Foot Adjusting Plate + - - fAZ3REME~ « » » = » « « - 1
28 2107171 Presser Foot Tape Guide+ + + » + » FLF—THAK =00 o s 1
29 210000 Screw(1/8-44XT) = + « + « PN - 372 BN R RPN o1
30 0022156 Presser Foot Chain Shield+ = « + - ZBHAMIT « + + « « + « o 1
3l 004141 Screw(3/32-56X2.1) ¢+ » + ¢+ + o - S . 1
32 0025035 Presser Foot Spring(Small) =« « « IR (R) + « o = @ = o« 1
33 006093 Screw(3/32-56X56) + + + ¢ = i e Y i1
34 0033529 Presser Foot(Rear) Adjusting Plate il ot 1] TP 1
35 000216 Nitheor o o = o s fon o 1o ‘el To. cai 2t Gk Tat fe O R 1
36 000747 Pine = * s « s s ¢ o« ¢ s s s « s » S NP P 1
37 2100123 Needle Clamp(AY) + » + « = + » o GEA e+ o oo  gies e
38 003637 Screw(1/8-44X2.5) + ¢ =+ o s 0 s B S 1
39-1 2108057 Stitch Plate(AY5) + « = + = « + = - Btig- - - - - R 1
39-2 2108058 ” (AYB) = =+ o ¢« o o o s B PSRy iEE 1
40 2109057 Differential Feed Dog+ + + * + * HIE ¢ o v v o 0 0 o v v 1




21

“K1” DEVICE




“K1” DEVICE

Ref.
Na

(=N =00 N W PN LN

—_

Parts
Na
2109906
2101167
004314
001230
2101163
110041
2101151
2101152
2101155
005112

000240
2101160
2101161

004139
2101156

110036

160001
2101157
2101158
2101164

170010

2101158
2101166
2101185
001196
310011
007623

NKI” ‘gE 2"

Amt.

Description & £ Req.
“K1” Device, Complete Set - = « + - “KI7SEE(HE) - - e o v e e 1
Suction Pipe Cover =+ + + « » + AN — v e 1
Screw(1/8-44X5,6) <« « « « -+ - -_d:qg/ TR L IR 1
Screv(3/32-56X3,8) - + - - ¢+ » T 2
Lover Trimming Knife Driving Arm + FHEEEBIEE - + - - - - » » 1
Screv(M4-0.7XEB) « « v o v v v 0 o [FRIT e o o 0 000 TR
Suction Pipe, Complete Set = = « « BAE (M) - « « » » « « v el
Suction Pipe * ¢ = « = + = ¢+ o &z%xm oooooo DR |
Upper Trimming Knife =+ « ¢ « « « - EHeve v e 1
Screw(3/32-56X6) + « ¢+ o+ 0 0 s CERY e e e e e 1
0il Wick = = = » = =« L R N b N R SR S P 1
Trimming Knife Holder Pin-+ + « « - AEHEL Y e o 0 o e ]
Holder Pin Support =+ « + « 3935#§Ef,/§ifjla ..... .1
Screw(3/32-56X3) + v ¢+ o o v o v RV e 0 0 0 e e e 9
Lower Trimming Knife = ¢ » « » « « jijg G e G o8 |
Screw(M3-0.5X6.5) « + o+ ¢ o ¢ s fbRY 000 e el
Screu(ﬁ4-0.7x4} ------ PO _[t:;g-‘jo R R » ]
Guide Block Holder » +» « « « » « FIHA KBRLA - 1
Lower Trimming Knife Guide Block  FXH A KEg« » » » » - - - 1
Lover Trimming Knife Driving Link  FHBEEBY U V7« « ¢ o o .1
Screv(M4-0.7X4) + ¢ « + « + ¢ o ¢ J1 2% 3720 S U 1
Lover Trimming Knife Pushing Plate FHEZF/ AR « « =« + + + 1
Driving Link Presser = = « - « « » BEy oI - - . .l
011 Wick Clamp + = » ¢ *= » + s « & iﬁlh‘i} L T T D |
Screw(1/8-44X6) =« » « « - - T S T T |
Felt ---------- LR R 71.’!/[" * 8 4 4 s e v s e 1
Screw(9/64-40X5.3) « ¢+ ¢ o o v e s hRU e e e e v et

]



22

“C”DEVICE




“C” DEVICE

Ref.
Na

—
O WD Oo =1 T U Lo o

p—
—_

e e e el e el
O Weoe -1 & Lo

Lo o BN o]
N b O

Parts
No
0035170
1087000
009960
000669
000600
000009
1097001
006905
0010310
0033940

0033952
0010263
0033953
0033938

005040
0033937
0033936
0033935

000334

005505

0033934

1096000
0033932
0033939
0033933

“CrEE 22

Amt,

Deseription & £ Req.
“C” Device, Complete Set» + « » « - MOPIERE (ML) v e e e v - - 1
Regulator uuuuuuu D V- PR Ao v 0 v 0. 1
Screw(H5-0.8X 15) ......... jj:%\)’ -------- - .2
washer ............... 7 o /.\, ......... 4
Spring Washer =+ » « « = « « « « « &« X?’U.‘/JUV:\/'\’ . e .2
NUE ¢ ¢+ 2 ¢ s v v st nas s s nFohosseasoa ' .2
Regulator Support + * + -« - coe. V#;V LG -1
Wood Screw(¢5.1X20) + « = « = « « b -8 I 2
Venturi Tube < « = = » = - - e A/T1U§ ...... 1
Hose Band(3/8 inch) =+ + = = » + « +;KR—ANV K @/AAVF) -1
Nylon Hose(12X18X200mm) =« - = = - FAOUR—Z v s s 0 s 1
Connector ( ¢ 6-PT1/8) « « = » « « « - e - 7 V- SRR R 1
Air Valve, Complete Set =« + + + + ITFRNTE - - - s 1
Collar* * * *» ¢ + « & & & & & s o &« I?}\)U-fﬁﬁb}\*ﬁﬂ“" 1
Serew(11/64-40X8,5) » « = « « o+ » 10 S «5
Return Spring + = « + « « * oo s YU TEBAR .1
Air Valve Holder s « « ¢ ¢ « « « & TT7RNWTERAE - .1
Air Valve Stop* » *+ = « ¢+ =« « = IFZNRUT ARV o v o]
Nut * * * = « « ¢ « =« o o o s & &+ & j‘.y ‘-\ “ + 2 ¢ a2 s e s s a 1
Adjusting Screw(11/64-40X16) « + ~ FWHEIR + ¢+« + « + « - 1
Air Valve = » = = « = « ¢ = « & & TITFTNT ¢ ¢ o o 00 e 1
Nylon Hose(4X6X2000mm) « + + » » ~F A OUFR—A+ s ¢ + o « 1
Joint for Single Head « + + « = + « Y=o v M (3UyF1A0EOHER) - 1
Hose Band(1/4 inch) = <« + « « - v e R—ANV K (/AL F) 3
Three Pronged Joint for Plural Heads =X¥a{yb(3yvH2aULoRER) - 1



23

“MT2" DEVICE()




“MT2” DEVICE(1)
Ref.

Na

D oo =1 Wb D po—

—_

Parts
No
2101101
005624
1062000
110016
2101100
120013
2101109
000187
0033024
2101106

2101105
0026312

005036
0024157
2101104
2101103

110022
2101110
2101107

004100

2101121

2101108
120018
2101119
110005
2101136
0023369
0023368
003637
0026309

0023220
0023370
0026184
0023399
001230
110048
007623
2101122
110042
2100348

110013
110012

“MT2” FRE(1) 23

Amt.

Description H £ Req.
&hmMCwa"'°°'----yU}4bﬁA— ------ 1
SCI‘EU(M‘Q -0. 7)(10) ----- _|l‘_‘_:1§J ........ DT |
Solenold + & winia v 8 e SERRY 2 VI & 1
Screw(M4-0.7X15) = + » * « = ¢ ¢ FRY o 00000 . el
Solenoid Holder« « « + « « « « « . VUV A FKRfE: - - - - - 1
Screw(MB-1X15) ¢ » « v ¢ v o o o BRI e v o v v a0 e 0 ey
Solenoid Connecting Pin- « + ¢ + b6 R P 1
Fiber Cushion«+ + ¢ « ¢ « « « ¢ « BT 7 A 28— « = » » .7
Retaining Ring = = = = = = « + « « ARy T o oo v o 2
Sclenoid Spring =+ = =+ * + + s s s VAV @ A S T 1
Spring Receiver+ « « « + « « « + - AN 2 o= U AL .1
Solenoid Spring Collar + « = =+ « = FT— s o o s s e e e e 1
Screv(1/8-44X5,6) < « + ¢ « o+ - 155 N T,
Anti-shock Spring+ * + + + + ¢+ o« » BENR s o 06 0000 e 1
Soundproof Rubber « + « - = = « - - 775 = = AR N «1
Solenoid Lever Shaft =« « + « « « VU IAEUA—Hf « + + 1
Screw(M3-0.5X10) » + » « o + + o« « HERSF e ¢ oo w v ws w on 1
Solenoid Lever * « + + = = « = ¢+ + YL JALRLN—- ¢ 0]
Upper Knife Connecting Plate » + » LA REEEE « « « - - - - 1
Screw(11/64-40X3,2) « + « » « « » BRI e o0 00000 -
Trimming Device, Complete Set« » = A AMEEHE) » » + + « + - - 1
Upper Knife Driving Lever= = « = « EARJE» » » = » o =+ ¢ 1
SCI'GW(H4“0.7X 10) ........ . _d:j\\_‘/‘ --------- 01
UPPEI‘ Knife Holder = « = « = « =« = _h} 7\-&? ------- DRI |
Screw(M3.5-0.6X12) + « + + « « « « R e oo e e e e 1
Upper Knife Holder Fixing Block - J;j.j\ BEg- - .1
Upper Knife Spring =+ « + + « « « « Bo% 3. VAt SO 1
Upper Knife Spring Collar:+ +« + = - EAAAS— e « o o o . o]
Screw(1/8-44X2,5) -+« ¢ - o . - R e s s 0 s 0 v s e 1
UPPE[’ Knifes = « ¢ ¢ ¢ ¢« ¢ ¢ o o @ J:}x T IR |
Upper Knife Rubber Cushion ¢ + « « EXARAD yima e o o o o 1
Lower Knife« ¢ ¢ « « + « e e ST RAX e s e e e e e e e o]
Fabric Guide * = = « = + = e s v FHHA K e oo 1
Lower Knife Fabric Guide + « « + * TAATERPFAL » « + + + -1
Screv(3/32-56%X3.8) + =+ ¢ ¢ . . FRT e v v s v e 3
Screw(M4-0.7X10) » + » ¢ o s v o o ERT e o 1 0 0 s v 0 v 0 1
Screw(9/64-40X5.3) + + = « o« - - R e e v e e e . e ?
Cloth Plate Spacer <+ » = « = « = = QDXTU RAR—H -+ -1
SC[‘EW(MS 5-0. 6)(4) e g R .lj: ........ R
Vire Pulling Arm Supporting Plate* 7 ’?gl#ﬁﬁiﬁ'ﬁ """ 1
SCTBU(M4‘0.7X8) R o_d:*g ..... L A

Screw(M4-0.7X5) + » s« v o o o o EXRZT e 00 00 v 00 v .2




24

“MT2" DEVICE)

S imit




“MT2” DEVICE(2)

Ref, Parts
Ko _ M
1 1200004
2 2101123
3 130003
4 0060248
5 009995
6 0011967
7 0020989
8 009993
9 0035719
10 000002
11 000488
12 0035722
13 110013
14 0011840
15 0011841
16 0011954
17 0011709
18 006910
19-1 0011335
19-2 0011336

20 00922312

21-1 0011338
21-2 0011339

22 000538
23 000644
24 000023

“NT2” BRE(2) 24
Amt,
Descripticn o # Req.
Manual Switch, Complete Set = « « « AL F(H#)+ » » = » » o 1
Switch Support =« ¢ ¢+ * - ¢ e s A FEAER e e e e i
Screw(MA-0.7X7.3) + + « + v+ + + » R e oo o000 .2
Cord Clamp{@5.3-3N) « = = « » « + A—RKTFUF« ¢ v ¢ 0 ¢ 2
SC[‘EW(M?}'O.SXS) ......... lt;;{\‘/"' ......... o . 2
Switch + = « ¢« « « N P S 1
Switch Cover =« » = » = ¢ « o » o AL 9 FHI— o v o 0o 1
Screv(M3-0.5X16) + « « - - e bR e e e e e e e .9
Manual Switch Plate= = * ¢ « = + « AL o Ff -+ + = = = = = =« 1
Spring Vasher- = -+ - - SRR S A ML P D |
Nut * » » = * » s o o = « o s o o » A S R 1
Cord Bushing =« « » = ¢+ » « » =+ v » A—RKFydig e = o o s o 1
Screv(M4-0,7X8) = + + « « + + « + ERY e e e e e e 3
Comnector Case * = = + + + + + ¢ « ARV HEL =R e v ¢« v« 1
Connector Case Lid » » » = » « = » IRTEF—AF e 1
Control Box, Complete Set+ + + « ¢ MTEHEEEEE) « » » » « - 1
Control Box Stay =« « « » = « « » BRI ARAT L e s 0 0 2
Wood Screw(¢6.8X26) » » + + » ¢+ - p o S A N R
Knee Switch, C.Set(for Knee only) - BEA A wF (M) (BOH) - - -1
" # {for Knee or Finger) ¥ n (BRI « 1
Knee Switch Holder = = = « » » « - AL o FRAFIR + » o 0 » o 1
Knee Switch (for Knee only) » » « + XA v F (BEDH) - - - - - 1
" (for Knee or Finger) - " (X - - - -1
Washer * *+ * * © + o + ¢+ o o s 1+ PP R I
Spring Washer = » » = « » « « =« + 7\-;1’” yg'lj D RE RN I ?
Wing Nut + ¢ ¢ v ¢ o s e v v e v s FaHPFohe ro oo 2

’ ] - ER U OGN W I W W W W . \

ﬁ ¥

d I

I
AN EE My N mm e Mk . RS M M J



25

“MU5” DEVICE (1)




“HUS” DEVICE(1)

Ref.
Na

W0 0o 1N U D GO ed et

—

Parts
No.
2101101
005624
1062001
110016
2101100
120013
2101109
000187
0033024
21011086

2101105
0026312

005036
0024157
2101104
2101103

110022
2101110
2101107

004100

2101121
2101108

120018
2101118

110005
2101136
0023369
0023368

003637
0026308

0023220
0023370
00256184
0023399
001230
110048
007623

“HUS™ 5 (1) 25

Amt.

Deseription 2 Req.
Solenocid Cover+s » + ¢ « = » « &« VUL RHIN— o« = o ]
Screw(M4-0.7X10) « « « =+ o . - BRI e e e e e .
Solenaids = » « o ¢ ¢ s o o« LRI VO G N
Screw(M4-0,7X15) « = « « « « e ERY e e e e ey
Solenoid Holder +« + ¢ «+ « = =« « s VL A KRR+ » ¢+ « « 1
Screw(MB-1X15) =+ « « « « « « « & J1oE 7 N SRR |
Solenoid Connecting Pin + + + » RV« v o o v v v o o 1

Fiber Cushion « « « ¢ « v s o ¢« « T 42—+ + + « « . . 2

Retaining Ring+ + - + ¢ + =« « « Aby YT o v v v 0 L2
Solencid Spring =« + = = s e e e s AV A 1
Spring Receiver » + » « « « « + P e AU S . 1
Solenoid Spring Coellar« = =+ = « = FHS— s s b 4 e e e 1
Screw(l/8-44X5,6) « « = « » R b 5.7 S
Anti-shock Spring =+ + + + + « « EBESAR . - e 00 0]
Soundproof Rubber = « « = « = « 173 = s A e
Solencid Lever Shaft: « « - - LA R A e o]

Screw(M3-0.5X10) « = ¢« « + o - RV 0 ..

Solencid Lever s + + ¢ « =« « = « MU JARLN— ¢« v v o]
Upper Knife Connecting Plate+ + « b A AMIEHE - -+ - » + + - 1
Screw{11/64-40X3,2) + - - - - - cERY e e e e e e e e )
Trimming Device, Complete Set - » X AYEEFGE) » « - « - e
Upper Knife Driving Lever =« + « « EAAfg - = + « « =+ - - v 1
Screv(M4-0.7X10} + + » » « = « ERT e o v v e e e Tl
Upper Knife Holder - = « « « « = - EXZB o v s e e 1
Screv(M3.5-0.6X12) + » ¢ o « o o FRL e v 0 o 4 4 0w v . 1
Upper Knife Holder Fizing Block « FAXHBHEEH + + + -+ +1
Upper Knife Spring- = « - - - v FRAINR e s e e ]
Upper Knife Spring Collar =« = * + FA AN S — =+ « « » ¢ « & .1
Screw(1/8-44X2.5) » » ¢« « « o R v 0 e oo oL .1
Upper Knife + o « o « « « v o v & Bl wias R e mmiiEg
Upper Knife Rubber Cushion- - « « EA AT vz -+ o o 1
leverKnifes w5 = ¢ 6 % 5 5o TFRAR v o 0t e 1
Fabric Guide = « « « » » e HH AR e e e e e e ]
Lover Knife Fabric Guide+ + - « « TAAERAR » » + « » -1
Screv(3/32-56X3.8) « + « - - R 23 i3 o S
Screw(M4-0.7X10) = + « « v v v FERU e 0 0 000 . wgiei]
Screv(9/64-40X5.3) « + ¢ o v - - Ther SFes o s @ isie mE g g 9



26

“MU5” DEVICE(2)




“MU5” DEVICE(2)

Ref.

No.

o
S WO o ] Ty U LD by

= e e e
e =R Ep WL R e

Parts
No
1200005
2101123
130003
0060248
009995
1200021
0020989
009993
0035714
000002

000488
0035722
0021451
0021457
0021456

001892
0021450
2101127
2101130

110012

004358

2101115

110042
0033939
0033832
0022404
0022392
0010310

“MUS” BE D) 26

Aut.

Description & £ Reg.
Manual Switch, Complete Set+ + + » AL o F )+ » + « - - « & 1
Switch Support = « = « =+ ¢ ¢ « . 14}§mﬁﬁ """" 1
Screw(M4-0.7X7.3) + + + « » « - - o 37 B T 2
Cord Clamp{( ¢ 5.3-3N) =+ » « =« + « OA—KOS2F s e v oo o 2
Screw(M8—0.5X5) ......... .Lt:‘i&j ........... 2
Shiiteh & @ 50 s ¢ S Es g A g Fe oo e 1
Switch Cover = + » « + ¢ ¢ » o o & AL DFHIN—=e = s o 0 4w 1
Screw(M3-0.5X16) « « « » « « « « « R e o v s o0 v 0 e 2
Manual Switch Plate+ « = + = » « « AL TR = 2o 1
Spring Washer = « + « » « ¢ =« o AFYUT T uisie o o s o 1
Nut ................ -j-y [.‘ ........... 1
Cord Bushing + + » ¢+ ¢ « ¢ » « « A—KFyrae e v v 0o 1
Suction Power Control Tube, C.Set + 5| HFEB (M) - - + » « « 1
Suction Power Control Tube(Inner) WEIHFEE » =« « o o 1
Suction Power Control Tube + + - RBE[AHFE - + - - + + + . 1
Screw(1/8-44%2,8) « « = « v 4 o . R e e s E B § 1
Nylon Hose(12X16X50mm) =« = « « -« FA TR e n e o 1
Solencid Stay(for AZBS00) « + « + « YL JALEKHET v o ¢« + & 1
" (for AZ6520,6525) - - T 1
Screw {HQ-O. 7 X 5) ......... _Ll:q\; P A I T T 1
SCFBW(9/54—4OX5,6) ........ J1 o B A 1
Suction Pipe =+ *+ ¢ = ¢ o « « 2 v A SEI RS & 3 1
SCI‘BU(MS.S—O.GXli) ........ 11 37 2 PPN 2
Hose Band(1/4 inch) « « « « « + « - R—ANUK e v o v v 0 o 1
JoINt = = = =+ o v o 0 o bt v e YT he eee e e e 1
Nylon Hose (3.8 X6 X 1000nm) CFAUMR—R s o v e v e 1
Nylen Hose(12X 18X 1000mm) cF AL OVER—R s v 1 ¢ 0 a0 2
Venturi Pipe Unit = « = = » ¢ « o« « NUF 2 JBHE) - » + » « » it



27

“MUS5" DEVICE(3)




“MU5” DEVICE(3)

Ref.
No.

—
O W oo =1 U e GO o

— ek
e L2 B

15-1
15-2
15-3
15-4
16
17
18
19
20

21

Parts
Ne
0060248
110013
1200000
1200001
0035722
2101124
2101045
0010291
0094491
2101113

0011995
0011994

300007

110102
0011943
0011944
0011945
0011946
0011709

006910
0011830

0011975

0011973

0011974

“HUs” 361 (3) 27

Amt.

Description 5 Req.
Cord Clamp(¢ 5.3-3N) « + « « = « e QU L R 7
Screw (M4-0.7X8) = + « « « v« + & JEK ST wiwin v n e e 5
Light Emitter Unit - = = = = « - » BEWM) - oo e e "
Rotation Detector Unit + » +» + + F—vIc(4) (DN834) - -1
Cord Bushing < + = = = ¢ ¢« ¢ « « o T S TR S RS ST T 1
Cord Bushing « = « = + = - R I e o S A L ST T 1
0il Cooling Fan Magnet Unit:+ + + « 27w d R o h(#) - + - - 1
Cord Clamp( ¢ 13.2-8N) » » + = + + & Bl 7 7 B AN IR 1
Cord Clamp(¢3.4-2N) « - - - - « - T—RKOSUT e e e 1
Cloth Plate+ » = = « + = = « = = - HOARTlU—he s+ o oo 1
Insulating Plate + ¢ + » ¢ ¢+ » « AR - v e e e e e e 1
Emission Catcher Unit+ « = « « = - SENERGE) » = = =« » =+ ¢ 1
Washer = = * = = s s ¢« &« o ¢ o o & Ly) ) :‘/.)V .......... 2
Screw(M2,5-0.45X5) + = = = ¢+ o ¢ BRY v a0 e 000 9
Power Cord(for 100 Voltage) * + - - Biffia— F{100VEH)- » » » » 1
" { » 200 ] Yoo e " (2007 Yo o v o o1

" (» 220 # Yoo " (2200 Yo o o o s 1

" (v 380 # )e oo " (3807 Yo o v o o 1
Control Box Stay =« + + « = = « « - BIEE o D ART 4 ¢+ v 0 o 4
Wood Screw{¢6.8X26) « = = = « - p, o S0 SRR NP 8
Control Box, Complete Set« + » « - HIESEE ) - - - - e - . 1
Control Board+ + = = « + + « « - - MUSIEIESH - - - 1
Power Board« « » =« « = « = » =+ » MUBHEAE - - » » » + « » 1
Voltage Regulator s « « + « » » « ERBEIC: + « ¢+ = =+« s 1



28

“MU5" DEVICE(4) for AZ6500H

Glebeb el




“MU5” DEVICE(4) for AZGS00H

Ref,
No

(== l-L A o) IS I - L R

—
—_

Pt
e L o

15

Parts
N
2101125
0033806
0033890
0020103
0033807
000286
0031111
(07904
0036853
0023185

0025144
0011942
009994
0023189
008995
005128
000021
0032971
0023187
006092

000330
0023186
004312
000331
0024157
0020101
000436
0024084
0024083
0024156

0020118
600178
000177
007303

0030255

0032852

2101116

Description
Thread Tension Release, C.Set -
Thread Tensicn Spring Cap(G)

Thread Tension Spring Bushing + -«

“MUS” %E Eq! 2 8
Amt.
£ R_e‘h
cREAKRE®ME) - - - - .

o RRTAREY (LG - 3
-HREFT Yy REDERA - - -3

Thread Tension Spring+ « ¢« « - - RBFNAR e e e 0 .1
Thread Tension Spring Retainer(G) - +ﬁ%n$#y)jTFMﬁ)3
Felt (G) ............. Ik (ﬁ) ........

Tension Disc « + ¢ ¢+ = ¢ ¢« » o BTFM e » o v o v 0o e 14
Tension Post{Short) = « « = « = - HRIBRFHOT) v v e v e e . 3
Tension Disc Eyelet« = = « + » FEFERE: + v v 1
Thread Tension Release Supporting Board JREEAE - « ¢« - - » v 1
Thread Tension Release Plate - « - REEAfR« » « « + = = « + & 1
Thread Tensicn Release Solenoid+ * YL J A Ko o o s ¢ v 0 0 1
Screv(H3-0.5X8) = + = + ¢ o o s RS e e o v e e e e 9
Solenoid Cover + + » + » v ¢+ o VV){Fﬁn— ...... 1
Screw(M3-0.5X5) « =+ =+ ¢ & . R e e e e e 7
Solenocid Connecting Pin-« « + - » VUL /A FHEEEY s - 0 v 1
Nut *» » = = » ¢ s o o o o« Rl R 9
Solenoid Spring=« + < » » « -+ - - VAV P NP2 - SR 1
Thread Tension Release Link: + « «JAEBA Y 2+ o o ¢ 0 o v - 1
Screw(1/8-44X4) » » + v 0 v v JERST e v e e e e e . vl
Nits s mm s ¢ smm@mis FH Ry s s iEEE R § 1
Thread Tension Release Guide Plate ;RERAAEH A K o o ¢« v« =« 1
Screvw(1/8-44X7.9) « « = - - . . B T 1
Nut s = = = = s s s o ¢ ¢ 2 = o & b i “ [., ........... 1
Thread Tensien Spring+ + + + - -« BFENRF - » v o 0 0 0 v 3
Tension Disc Eyelet s « = ¢« = « « ~BFEHRE - + » + v ¢ v+ 6
Spacer ------------- 7‘/\_4} ..........

Thread Tension Spring Cap (W)

Thread “Tension Spring Bushing = -
Thread Tension Spring=+ * + « « =

Thread Tension Spring Retalner(W)
Felt (W) (2.5mm) « « « «» « « « « &
Felt (W) (L.Omm) =« = » » » « ¢ « &
Tension Post(Long) =+ « » + « -« »
Thread Tension Spring+: « = « » «
Thread Tension Spring+ « + » - -
Tension Disc Auxiliary Eyelet - -

4
Y EIAE E j7°(_l:)(El) 4
--f‘ﬁ%'le-lﬁl'}ﬂ:i g

Y R e SR

REEARELY o F(FI(R) - 4
AV ¢ =) R 4
7;)[,,}\(5) ........ |
HRFEE) - - - 4
;ﬁﬂ%}\';}( ......... 1
.}."ﬁﬁ%;\*ﬁ --------- 1

CEFERERE - e ]



29

“MU5” DEVICE(5) for AZ6520H, 6525H

KL b60oD

w4 ) ‘Cnl N i
- bR
"o\ .‘.“ '.‘l “ i '._‘\

59

©
1 e
| [




“MUS” DEVICE(5) for AZ6520H,6525H “HUS” $5EE(5) 29

Ref.
Na

1

(S-S i, PRSI )

—

Parts
No.
2101126
0033806
0033830
0020103
0033807
000286
0031111
007904
0020101
0036853

0026203
0023185
009127
0023130
0011942
008994
0023189
008995
005128
000021

0032971
0023187
006092
000330
0023185
004312
000331
0024157
0004986
0024156

0024084
0024083
0020118
000178
000177
000340
0032952

Amt.
Description 5 Req.

Thread Tension Release, C.Set: + « REEAZEE M) - - -+ » + 1
Thread Tension Spring Cap(G) * * « ZFF A2 %% » F (L) (ﬁ) 4

Thread Tension Spring Bushing* * * ATWFF+ o REY LA - -4
Thread Tensien Spring« « « « = -« - b A S I LR
Thread Tension Spring Retainer(G) « RWE 2 %% v 7 (F) (ﬁ) 4
Felt(G)- t e s e s e e s e e '7::}[/}‘(%) ...... e 8
Tension Disc +» « « + ¢« ¢ & 0 o & cHRBFIM s » - v v 0oe s s 16
Tension Post(Short) « « « « = + « -« PTG e e o g
Tension Disc Eyelets + ¢ « « + « «HFTHHE -+ » -+ e v 07
Tension Disc Eyelet s + « « « « « «FTFHHE = = = =« =+ » 1
Support Board Stay + + - - - - - CREABET - s e e e e s 1
Thread Tension Release Supporting Board BEEAS « - » « « « 1
SCreW(11/64'40X8) -------- lt;;{:‘). L L L 4

Thread Tension Release Plate * « « REBARE+ ¢« ¢+ ¢« ¢« =« v« ]

Thread Tension Release Seolemoid - » YL J AR+ = ¢ v o v v v o]
Scr‘ew(HS-O.SXB) --------- ll:*\:)' L R I
Solencid Cover =+ = » = = - ce e s YU IALEREAN— e e e e 1
SCI‘EW(HB‘O.5X5) e e e s e s Jj:*j ----------- 2
Solencid Connecting Pin- - = - - - VWA FEEEY . - -]
Nut = = ¢ =, = s o s ¢« o o & o o & Tk e e e L A
Solenoid Spring+ ¢ *+ + + « - - - - VAV S L SRS |
Thread Tension Release Link=< = « « REEA U HZ « ¢« « « - coee]
Screv(1/8-44X4) = « ¢ ¢ o s v o o FRU e 0 v 000 o]
Nut""'°""°"'-'ﬂ‘~yl\ ........... 1
Thread bTension Release Guide PlatedhfE AfEA A K- -+ o « - - 1
Screu(1/8—44x7_g) ) lf:*?‘/‘ ........... 1
Nife e & 0% s D mme i s 54w Far ke v e b e e 1
Thread Tension Spring+ =+ = « « = < JRIF/AR « + ¢ v 0 0 0 23
Spacer * * - - - et e e e e AR e e - .
Thread Tension Spring« * + » » » « HBWF /AR~ » = ¢ ¢ o o o« 2

Thread Tension Spring Cap(¥) -+ + + RWEEA FF ¥ v F(E)(H) - 4
Thread Tension Spring Bushing - * * #FWFF o REJIEA < « + 4
Thread Tensicn SPrlng Retainer (W) « 2T F v o F(T)(H) - 4

Felt (W) (2,5mm) I M A N - R 4
Felt (W) (1.0mm) + « « « « + + « o« FoUR(E) s+ v v v o - -4
N gscass ias sk samer 3ur ims mpicer s 4 e
Thread Tension Springs * + + « « « ZTF R+ « - - - el



30

| Semi-submerged Only

Full-s.u“l-)merged Seitt'n_q




THREAD STAND & SUPPORTING BOARD AYBRURLE 30

Ref. Parts Amt,
N _ M Descripticn i £ Req.
31 2100382 Supplementary Belt Cover - = = » ~JU f\ﬁﬁjjjj)\’-— ------ 1
32 110013 Screw(M4-0.7X8) ¢« + = » o o+ v - BRI & s F A i 6w 9
33 2100376 Chip Receiver(Semi-submerged only) §]fE%4 (EHXDHK) « « -1
3 009929 Wood Screw(¢3.5X24) «+ « « « « « b SN B R AP R 2
35 2100339 Supporting Boards « = = = + « - N I I I IR R R 1
36 000070 Hanging Nut * « + o « + + o o + & BT he oo aeens 4
37 009861 Hanging Bolt(Sewmi-submerged only) B YAk (CEHLEXDHA) - - - 4
38 000162 Vasher (Semi-submerged) « = « = « -« Doire (FRR) e oo e 12
38 000162 #  (Full-submerged} + » + + « « Dyl (SHE) -+« - - 20
39 000016 Nut (Semi-submerged) =« + + « « « - Fo b CEHER) e o0 - - 16
39 000016 Nut(Full-submerged) « + + + + + - Foh(@H®HK) e oo - - 20
40 0020064 Supporting Board Rubber Cushion « A AR TLME » » = v v s 8
41 2100337 Chute(Upper) « « « « = « =« o ¢« e rg—h(E)» s+ v o oo 1
42 009992 Screw(¥4-0,7X10) « « « « « « o« R e s v s e e e 8
43 000644 Spring Washer « « « « « « = » - ARFUTTwe s o 0o 4
44 2100338 Chute{Lower) « = = + + v+« + o e g —R(R}e o o o ¢ oo« 1
45 2100336 Supplementary Chute Cover + + + « S a— hEEBIHIS— - « « 1
186 000538 WRghopoe s o 1o o e saziare s v s s gl e s+ v e b e s u s 1
47 140011 Wingi Bole 5§ s B e G 8 88 T 1
48 009864 Hanging Bolt(Full-submerged only) & USRI b (2HEXOH) - « -4
43 009871 Bolt{Full-submerged only) -+ - » « Wbk (2HAOH): - + - - |
50 0020057 Supporting Board Connector{Full-submerged only) ¥r¥{rR(2iin%) 2
51 0020045 Supporting Board Sleeve(Full-submerged only) Fr&ai-7(4iAn%) - 2
52 0020078 Idler, C.Set(for Left Footing Pedal) (Extra) 7{F3(H) (ftf) - - - 1
53 0020077 Idler Support = = = + = = + « « « TARTEAEHR o - - - 1
54 0020076 Thlp: vei 1o eaia +n o som e PAES e e e 1
55 009995 Screv(M3-0.5X5) » + + ¢ + o o 4 . R e v e e e e e 2
56 2100375 Chute(Upper) Support = » » = = = - Va—h BB - - - - 1
57 000015 Nut =+ « o ¢ o ¢ ¢ o o« « o = & & Fyhe e e e 2

¥Ref.No.1l to 30+es~- See the preceding page.



31
AZ6S00H craes Lrst

of MAIN SPARE PARTS (FEZHY A L)

Main Parts | Needle Presser Presser Presser Stitch Presser
; Foot Foot Foot (Front Foot Chain
Clamp C.Set Hinge Rear) Unit | Tongue Shield
Models kA T HzE [V WIGR® Frol | BT
AZ6500H-A4 | 2109120 2107100 2107101 2107130 2107104 0022156
A5 ” 2107124 " 2107131 2107105 "
A6 " 2107125 " 2107132 2107107 »
C5 | 2108122 2107102 2107103 2107133 2107105 0020501
C6 " 2107126 " 2107134 2107107 n
¥3 | 2109121 2107121 2107101 2107127 2107106 0022156
Y4 " 2107122 " 2107128 2107104 "
6505H-A4 | 2109120 2107147 2107146 0025104
€5 | 2109122 2107149 " 0025111
6506H-44 | 2109120 2107151 " 0025117
C5 | 2100122 2107152 " 0025121
6507H-A4 | 2109120 2107147 " 0025104
C5 | 2109122 21071489 " 0025111
il 65208-AY5 | 2109123 2107139 2107101 2107132 2107118 0022156
AYE " 2107140 " " 2107113 »
6525H-AY5 " 2107167 n 2107166 2107169 "
AY6 n 2107168 » ” 2107170 "




THREAD STAND & SUPPORTING BOARD FAUBRURIR 30

Ref. Parts Amt.
No No Descripticn e % Req.
1-1 0089056 Thread Stand, C.Set{5 Spools Type):hiZ& (4) G&RM) - - - - 1
1-2 0099048 " # (6 Spools Type) ” (6&2H) - - - -1
2 0089057 Column Cap* * « ¢ = = v ¢+ =+ e AF AP T o o v 0 o 22
3 0099058 Column Pipe(Upper) + + + + = « « « AT ANATF(F) s » + o o 1
4-1 0099060 Thread Hanger (3 Spools Type) + » + AL w KNV HGBERA) - -1
4-2 0099059 # (2 Spools Type) * =+ - " (2RRE) « 1
5 000147 Screw * s s s e e e e e s e e R e e e e 2
6 N00148 Washer *+ * = = = » + o o « o « o« & L T R 2
7 0099061 Column Pipe Connector = + + + « - TG AL FHFE « - - - -1
8 000149 Screw ¢+ ¢ s s e v = 1 o 57 2 TR S S —
9 000150 NUL = = = » o v ¢ v v v v s o s s o b e e o
10 0089062 Thread Guide Holder + « « - « « - FRBPGRIVA « v v v 00w 0]
11 000151 Serew * ¢ o - - - - N IR . s T T 1
12 000152 Nigs o i o 8 % % 6% 05 % & 8 8% Gyt e
13 0099063 Column Pipe(Lover) = = = + « « + « IFA(F)» + = » » R
14 000154 Washer = = = = = ¢+ v v 0 v v v v e gyisp e v v e e 000 a]
15 000153 NUut * *= = ¢ & « = & & « o o &+ Fo ke e e e .. 2
16 0083030 Thread Guide Bar+ = « + - - - e RRAT TR e e 1
17 0099031 Thread Guide Bar Bracket » + + + » X THEHEAL - « = =« + » = « 1
18 0089064 Thread Guide+ = « + + « « » « « g, . . . . e e e
19 000156 Cofan e b ¥ IS WEAEF P00 R e o v o e .9
20 0099065 Spool Cushion = = = « « & « « + AS—=Whya . 5
21 0099066 Spocl Pin » » v = a s e e e e B S V. - RN .5
22 000157 Spring Washer = « = « ¢ v v o v C AFYLUTTylip e o v 04§
23 0099067 Spool Mat » « » ¢+ = = v 0 0o . b | N 5
24 0098068 Spoel Seat Disc « ¢ « + @ ¢ o o . M ¢ v 0 v 0 0 v 0 e 5
25 0099069 Spocl Holder Stay = + + + + « « « AP —JsRHFZFT + + + - -1
26 000158 Soipy: « e @ 3 S T Y EE
21 000159 Wood Screw= « + + v = = « o o & & 3= S A 1
28~1 00939070 Spool Holder(3 Spocls Type) + + = AF—sRA GERA) - -1
28-2 0099071 r (2 Spools Type) =« - - " (ZFpE) - -1
29 2100381 Belt Cover* + « « ¢ ¢ v o o v o e RJURAIN— 0 ¢ « v ¢+ v 0 o]
s 110015 Screw (H4-0,7X25) + « « « - - e gERY e e e e e e 5

#Ref.No., 31 to 57e+--- See the follwing page.






31

Stitch Differ- Main Auxiliary | Upper Lover Double
ential Chaining
Plate Feed Dog Feed Dog Feed Dog Looper Looper Looper
8 | mixE U | BEY [ AU | B~ ]| F—=N [CEEI-A
2108050 2109050 2108051 2109052 2108320 2109300 2108302
2108051 " " " " " ”
2108056 2109057 " ” » ] "
2108052 2109055 2109056 " ” ” ”
2108053 " ” » ] P »
2108060 2109053 2108051 " " ” "
2108061 2108050 " " " " "
2108050 2109080 2108061 " 2109320 » ”
2108052 2108062 2109063 " " " »
2108050 2109060 2109061 " » " "
2108052 2109062 2108063 " ” " "
2108050 2109060 2108061 " " " r
2108052 2109062 21090863 ” ” » "
2108057 2109050 2109051 " 2109322 " »
2108058 2109057 " » " » "
2108057 ” » " ” " "
2108058 2108057 “on n ” » "




AZESO0O0OH INDEX

Parts Page Ref. Weight! Parts Page Ref. Weighti

Na. No. Na. ) | No. No. No. (g) 1
000002 24 10 I 000340 19 9

goooc2 26 10 | 000340 20 9 t
000009 22 6 | 000340 29 38

000010 4 43 | 000355 7 21 |
000o01s 30 57 I 000355 17 13

000016 30 39 I 000393 6 52

0goo21 28 17 I 000474 5 3 I
000021 28 20 | 000487 8 18 !
000023 24 24 | 000488 24 11

000035 5§ 28 | 000488 26 11

000035 10 31 I 0Qo496 28 27

000070 30 36 | Qo049 29 29

000147 30 S i oD0si8 17 12 ]
000148 30 5 | 000520 11 318

000149 30 g | 000526 5 49

000150 30 g i 000531 16 22

000151 30 11 I 000532 7 14

000152 30 12 | 000538 2 [ {
000153 30 1S [ 000538 15 5

000154 30 14 I 000538 24 22

00Qg156 30 19 | 000538 30 48

000157 30 22 | Q00561 11 39

000158 30 26 | 000567 14 5

000158 30 27 | 000800 22 5

00162 30 38 I 000632 17 18

000177 4 7 I 000644 1 25

000177 19 7 i 000844 24 23 i
000177 20 7 | 000644 30 43 |
000177 28 33 | 000689 11 [

000177 29 3s | 000889 12 10

000178 4 5 | 0opoeesg 22 4

op0178 19 5 i 000688 7 29

ooci78 20 ) | 000690 1! 34 |
000178 28 32 I 000683 6 43

000178 29 34 ! 000740 10 27

ooo0182 4 39 | . 000747 8 51

0oo187 23 3 I 000747 15 24 i
000187 25 8 | 000747 18 15

000216 8 50 | 000747 19 28

000216 15 23 I 000747 20 38

000216 18 14 I 000779 7 18

000216 19 23 | 000779 a 31

000216 20 35 j 1
0ooz40 21 11t | 001085 4 28

000286 28 [+ | 001123 1 4

go0286 29 6 | 001196 21 25

000330 28 21 | 001222 18 2

000330 29 24 | 001228 4 24 I
000331 28 24 I 001230 21 4

000331 28 27 { 001230 23 35

000334 18 6 | 001230 25 35 I
000334 22 -9 | 001330 2 20

000335 17 21 b 001330 17 32

Q00340 4 9 | 001331 3 29

000340 17 17 | 001396 4 11 i

Page =
Parts Page Ref. Weight
No. Ne. No. (g)
001459 16 18
001882 26 1§
003556 17 14
003636 5 23
003637 2 13
003637 6 23
003637 17 19
003837 19 31
003637 20 38
003637 23 29
003637 25 29
003638 16 19
003638 17 135
003655 12 13
004087 8 35
004100 16 25
004100 23 20
004100 25 20
004131 18 10
0041386 8 41
004136 15 13
004136 19 18
004136 20 24
004138 18 18
004139 21 14
004141 8 46
004141 15 19
004141 18 24
004141 20 31
004265 4 8
004265 19 8
Q04265 20 g
004312 28 23
004312 28 2§
004314 21 3
004317 18 27
004351 18 T
004353 15 28
004358 26 20
004591 17 25
00s000 17 27
0050386 3 44
005038 15 17
005036 17 3
00S036 19 22
005038 23 13
005036 25 13
005040 22 15
005075 1 30
005112 21 10
005128 28 18
005128 29 19

1



INDE X Page = 2
Parts Page Ref. Weightl Parts Page Ref. Waightl! Parts Page Ref. Weight
Na. No. Nog. (g) | No. Nao. Na. ey | No. No. No. (g)
005345 6 31 ! 0010310 26 =27 | 0020189 4 32
005505 22 20 | ! 0020271 8 34
005624 23 2 | 0011335 24 19-1 I 0020350 1! 45
005624 25 2 | 0011336 24 189-2 1 0020401 12 23
| 0011338 24 21-1 | 0020472 3 18
005075 16 4 } 0011339 24 21-2 | 0020491 (5 3
006092 3 37 | 0011709 24 17 ! 00204986 7T 13
006092 28 20 | 0011708 27 18 I 0020501 15 18
008092 29 23 | 0011840 24 14 1 0020838 11 38
006093 8 48 1 0011841 24 15 | Q020611 L7 5
008093 15 21 i 0011830 27 18 | 0020612 17 2
006083 18 12 | 0011942 28 12 | ooz20616 17 28
006093 13 26 [ 0118942 29 1S | 0020623 18 9
C0g083 20 33 I 0011843 27 15-1 | Qozos830 17 1%
006142 17 18 1 0011944 27 15-2 | 0020631 17 8
006816 1 22 | 0011948 27 15-3 | 0020886 17 31
006905 22 8 1 0011948 27 15-4 | 0020707 17 33
006910 24 18 | 0011954 24 18 | 00209838 24 7
0a6810 27 17 | 0011967 24 ] | 0020888 26 7
| 0011973 27 20 !
007006 17 7 | Q011874 27 21 | 0021480 28 17
0o7302 17 10 | 0011975 27 19 I 0021451 28 13
007605 16 27 I oo11994 27 12 | 0021458 26 15§
007509 17 20 I 0011895 27 1 { 0021457 26 14
Q07623 21 27 | I 0021735 3 27
007623 23 37 | 0013208 12 16
a07623 25 37 | I 0022156 8 45
007903 28 234 | 0020004 1 14 | 0022156 15 33
Q07904 28 8 | 0020005 1 15 1 0022156 19 23
007904 29 8 1 0020018 2 23 | 0022158 20 30
! 0020045 30 51 i 0022215 4 53
008127 29 13 | 0020057 30 S0 | 0022392 26 26
Q09753 S 4 [ 0020064 30 40 | 0022404 26 25
009853 4 41 | 0020076 30 54 | 0022947 16 15§
009861 30 37 ! 0020077 30 &3 | 0022861 16 26
009864 30 48 | gozop78 30 52 1 0022862 16 24
003871 30 49 I 0020101 4 14 | 0022963 16 18
009909 E 43 | 0020101 28 26 I 00229668 16 23
G09909 14 13 I 0020101 29 9 | 0022972 16 17
008829 30 34 | 0020103 28 4 | 0022981 16 20
009960 22 3 I 0020103 29 4 | 00228982 17 34
008892 30 42 I ooz20118 4 4
008993 24 8 | 0020118 19 4 | 0023185 28 10
009883 26 3 | 0020118 20 4 | 0023185 29 12
0093934 28 13 | oo20118 28 31 | 0023185 28 22
0099394 29 16 | pozolls 29 33 | 0023186 29 25
009985 24 S | oo20123 4 34 | 0023187 28 19
009995 26 5 | 0020124 4 36 1 0023187 29 22
00gg89s 28 15 | 0020128 4 37 | 0023189 28 14
009995 29 18 I ogz2o128 4 38 | go23189 23 17
008895 30 55 | 0020131 4 27 I 0023190 29 14
I 0020137 1 29 | 0023220 23 31
0010263 22 12 | 00201865 4 42 { 0023220 25 31
Q010291 27 8 | 0020166 4 45 | 0023368 23 28
oolQ3loc 22 9 | 0020167 4 40 | 0023368 25 28



INDEZ3X Page = 3

Parts Page Ref. Weight
No. No. No. ()
0023369 23 27
0023369 25 27
0023370 23 32
0023370 25 32
0023399 23 34
0023399 25 34
0023473 12 30

Parts Page Ref. Weight
No. No. Nao. {g)
0026184 23 33
0026184 25 33
0026203 29 11
0026309 23 30
Q00263069 25 30
0026312 23 12
0026312 25 12

Parts Page Ref. Weight
No. No. No. (gl
0033936 22 17
0033937 22 16
0033338 22 14
6033939 22 24
0033933 25 23
0033940 22 10
0033952 22 11
0033953 22 13

0024083 4 2 0030255 4 12 0033968 6 42
0024083 19 2 0030255 28 35

0024083 20 2 0034379 16 8
0024083 28 29 0031111 4 6

06024083 29 32 0031111 18 B 0035170 22 1
0024084 4 1 0031111 20 6 0035719 24 9
0024084 19 1 0031111 28 7 0035719 26 g
0024084 20 1 0031111 29 7 0035722 24 12
0024084 28 28 0031831 (4 3 0035722 26 12
0024084 29 31 0035722 27 5
0024085 2 21 0032425 4 25

0024085 2 25 0032604 6 34 0036518 3 22
0024123 20 13 0032684 S 28 0036853 28 9
0024130 20 11 0032879 t 23 0036853 29 10
0024158 4 3 0032919 7T 26

0024156 28 30 0032952 4 56 0037372 6 20
0024156 29 a¢ 0032852 28 36 0037668 14 186
0024157 4 13 0032952 29 37 0037669 14 2
0024157 23 14 0032871 19

0024157 25 14 0032971 20 3 0060248 24 4
0024157 28 25 0032977 28 18 0060248 26 4
0024157 29 28 0032971 29 21 0060248 27 1

0024353 186 7
0024446 2 18
0024460 17 4
0024461 17 1
0024462 17 22
0024463 17 9
0024464 17 23
0024465 17 26
0024466 17 24

0033024 3 19
0033024 23 g
0033024 25 9
0033394 17 29
0033397 17 8
0033398 17 11
0033529 8 49
0033529 15 22
0033529 18 13
0033523 19 27
0033529 20 34
0033627 1 24

0065379 16 14

0068079 6 18
0068146 12 20
0068202 11 23

0077301 5 38

0082232 24 20
0025032 8 43
0025032 15 1B
0025032 13 21

0083303 4 49
00383528 3 26

[

0025032 20 27 0033738 20 16
0025035 8 47 0033806 28 2 0084491 27 9
0025035 15 20 0033806 29 2
0025035 18 11 0033807 28 5 0099030 30 18
0025035 19 25 0033807 29 5 00938031 30 17
0025035 20 32 0033890 28 3 0089048 30 1-2
0025104 18 g 0033890 29 3 0089056 30 at
0025111 i8 24 0033932 22 23 0089057 30 2
0025117 18 17 0033832 26 24 0098058 30 3
0025121 18 25 0033933 22 25 00939053 30 4-2
0025144 28 11 0033934 22 21 0089060 30 4-1
0033935 22 18 0088061 a0 7



INDEX Page = 4
Parts Page Ref. Weightl Parts Page Ref. Weight| Parts Page Ref. Weight
Na. No. Na. (g | No. No. MNo. g> | No. No. No. (g)
0099062 30 10 | 110012 20 12 | 120006 10 22
0099063 30 13 ! 110012 23 42 | 120006 11 4
0099064 30 18 I 110012 26 19 | 120008 9 10
0089065 30 20 I 110013 2 2 I 120009 10 25
0099066 30 21 | 110013 3 11 | 120010 8 20
0088067 30 23 t 110013 6 44 ! 120011 7 17
0098068 30 24 | 110013 13 10 | 120013 23 6
0099063 30 25 | 110013 16 13 | 120013 25 6
0093070 30 28-1 1 110013 20 14 | 120017 1 28
0099071 30 28-2 | 110013 23 41 | 120017 g 23
1 110013 24 13 I 120018 23 23
100000 11 40 | 110013 27 2 | 120018 25 23
100001 1 12 i 110013 30 32
100001 2 15 | 110015 30 30 1 130001 3 16
100001 8 13 H 110016 1 17 | 130002 12 T
100001 20 15 | 110016 4 55 1 130003 12 486
100002 11 7 i 110016 11 43 | 130003 24 3
100002 12 L1 | 110016 13 4 i 130003 26 3
100002 s 11 | 110016 23 4 | 130007 4 16
100007 8 2 | 110016 25 4 1
I 110017 11 46 | 140000 11 17
110001 3 8 | 110022 23 17 i 140001 11 11
110001 6 29 t 110022 25 17 | 140002 9 21
110002 6 1386 | 110026 12 37 { 140002 10 11
110002 11 286 | 110027 6 38 | 140003 6 13
110003 2 28 | 110029 4 22 I 140010 7 32
110003 T 15 | 110030 2 4 | 140611 30 47
110004 8 40 1 110030 4 58 [ 140013 15 5
110004 12 35 | 110031 8 27
110004 15 12 I 110035 4 52 | 150001 3 14
110004 19 17 | 110036 5 18
110004 20 223 | 110036 21 16 | 160000 1 9
110005 23 25 | 110038 15 8 | 160000 10 19
110005 25 25 al 110040 4 33 | 160001 L 7
110006 6 18 | 110041 21 8 | 160001 s 11
110007 9. 17 | 110042 12 41 | 160001 5 19
110008 4 30 | 110042 23 39 | 160001 8 33
110008 3 31 | 110042 26 22 | 160001 10 33
110009 4 48 | 110043 7 12 I 160001 11 33
110008 6 27 I 1100458 i 5 | 160001 12 3
110009 9 12 | 110047 17 30 | 160001 13 3
110009 10 13 | 110048 3 3 | 160001 21 17
110009 12 39 | 110048 23 135 | 160002 ] 4
110009 16 21 | 110048 25 36 | 160002 7 4
110010 2 18 | 110054 2 22 | 160002 9 23
110010 8 14 | 110100 10 18 | 160003 [ 8
110011 6 33 | 110102 27 14 | 160003 7 8
110011 7 28 | | 160003 10 e
110012 1 11 | 120001 1 2 | 160003 11 2
110012 2 7 | 120001 7 2 | 160003 12 22 *
110012 3 13 | 120001 9 2 | 160005 5 47
110012 4 18 | 120001 1G6 2 | 160007 5 2
110012 T 20 | 120006 5] 6 | 160007 5 48
110012 8 8 | 120006 T 6 | 160007 8 26
110012 14 1Q | 1200086 9 5 ! 160007 11 21




Parts Page Ref. Weightl
No. Ng. No. gy |
160007 12 2
L60005 10 =]
160010 3 29
160014 5 14
|
170000 11
170010 2t 21
|
180001 B ]
180002 12 28
180003 12 32
180010 18 10
180014 10 L7
!
130000 4 44
180001 11 4%
190002 4 35
190003 3 1
1
210000 20 29
!
300000 11 10
300001 12 132
300004 I 27
300005 8 19
300007 27 13
300008 & oo
300008 3 20
300008 10 10
300009 9 9
300009 13 3 |
!
310001 5 49
310005 5 47
310009 5 g
310011 2 2g
310013 6 1B
3lgozt 5 o0
310023 13 18 |
31oo02s 9 24
i
320000 14 8
320001  i4 7
320002 14 18
320003 14 19
1
330005 6 10
330011 3 28
I
330010 2 18 |
380513 2 3o
|
1062000 23 3
1062001 25 2

INDEX

Parts Page Ret. We ight|
No. Nao. No. (g)
1096000 22 322 |

|
1087000 22 2.
1097001 22 7 |
|
1200000 27 3
1260001 27 4
1200004 24 1
1200005 25 1
1200021 28 8
|
2100001 I 19
2100002 121
2100003 1 20
2100005 i 28
2100006 1 1
2100008 1 10 |
2100008 T 23 !
2100011 1 g |
2100012 1 8
21040013 1 2
2100014 i 3
2100017 2 11 |
2100018 2 9
2100019 2 10
2100020 2 12 |
2100021 721 |
2100022 2 18
2100024 2 24
2100025 2 2§ |
2100027 2 14
2100028 2 1
2100029 3 28
2160030 3 30 |
2100032 13 11 |
2100033 11 22
2100034 5 43
2100035 3 1
2100036 3 2
2100037 3 25 |
2100038 3 24 |
2100039 3 5]
2100042 3 21 |
2100043 3 17
2100044 3 18 |
2100045 3 15
2100047 3 4
2100048 2 5
2100049 2 3
2100053 1 186 ]
2100054 1 i8 1
2100060 4 47
2100062 4 15
2100063 4 17 !
2100065 4 31 I

=ris

Weight

Page
Parts Page Ref.
No. No. Neo. (g
2100071 4 21
2100074 4 10
2100077 4 25
2100088 9 3
2100088 10 3
2100090 3 1
2100092 5 &
2100093 3 3
2100085 5 4y
2100088 5 42
2100104 5 24
2100109 3 21
2100110 3 23
2100111 5 15
2100112 &5 29
2100113 5 i
2100114 5 38
2100117 5§ 25
2100120 3 12
2100121 5 8
2100122 3 10
2100132 5 1
2100134 6 g
2100138 6 11
2100137 5 7
2100138 5 14
2100140 5 17
2100142 13 17
2100143 2 8
2100144 <] 3
2100145 6 32
2100148 8§ 4]
2100152 8 46
2100160 7 1
21001861 7 4
2100161 11 1
2100162 7 5
2100163 7 9
21001865 7 10
2100167 7 30
2100168 7. 31
2100169 T 2=
2100170 T 22
2100171 7 186
2100172 7 13
2100173 7 3
2100174 T 24
2100178 5§ 15
2100179 8 28
2100180 & 31
2100181 8 3
2100184 8 i
2100188 8 10
2100187 8 El
2100189 38 30



INDEX Page = 6
Parts Page Ref. Weightl Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. g) | No. No. No. (g) | No. No. No. (g)
2100192 8 24 | 2100283 12 S | 2100440 10 21
2100193 8 17 I 2100285 12 43 | 2100441 10 29
2100194 g8 15 | 2100286 12 44 | 2100442 12 12
2100195 8 12 I 2100287 12 38 | 2100443 12 14
2100196 8 18 | 2100288 11 20 | 2100444 12 48
2100197 8 21 ! 2100289 12 29 I 2100445 10 ]
2100199 8 32 I 2100301 12 45 I 2100450 12 21
2100200 8 29 I 2100302 12 42 | 2100451 12 18
2100201 9 4 I 2100312 5 9 | 2100452 12 19
2100202 5 34 | 2100314 13 16 | 2100465 18 1
2100203 5 35 I 2100315 13 13 | 2100466 16 12
2100204 9 7 | 2100316 13 14 I 2100467 16 g
2100205 9 8 | 2100318 3 12 | 2100468 {6 2
2100211 10 9 | 2100325 14 8 | 2100469 1B 3
2100215 g 1 | 2100326 14 15 | 2100501 5 13
2100215 10 1 | 2100336 30 45 I 2100502 6 28
2100221 9 19 | 2100337 30 41 | 2100503 8 24
2100226 9 14 | 2100338 30 44 | 2100504 6 25
2100227 9 15 | 2100339 30 35 1 2100505 g 13
2100228 4 48 | 2100341 14 17 | 2100506 9 25
2100233 s 27 | 2100348 23 40 | 2100510 g 18
2100240 11 18 | 2100351 15 3 | 2100516 9 28
2100241 11 14 ! 2100352 15 6 | 2100517 9 6
2100242 11 13 I 2100353 1S 7 i 2100518 g 22
2100243 11 15 1 2100354 15 4 | 2100520 4 19
2100244 11 16 | 2100356 13 1 i 2100521 4 50
2100245 11 23 { 2100363 13 2 | 2100522 10 12
2100246 11 24 | 2100364 5 10 1 2100523 13 20
2100247 11 25 I 2100375 30 56 | 2100524 4 58
2100248 11 8 | 2100376 30 33 | 2100524 13 19
2100249 11 9 | 2100381 30 29 | 2100525 3 5
2100250 11 3 | 2100382 30 31 | 2100526 3 7
2100251 11 5 I 2100401 3 2¢ | 2100531 13 B
2100251 12 9 L 2100404 4 29 | 2100532 § 40
2100252 11 28 | 2100405 4 31 | 2100533 6 48
2100253 11 30 I 2100410 5 20 | 2100538 6 50
2100255 13 9 1 2100411 5 18 | 2100536 6 51
2100256 11 35 | 2100412 5 39 | 2100837 g 32
2100260 11 18 | 2100413 5 40 | 2100538 2 17
2100282 11 31 | 2100414 5 44 | 2100839 13 5
2100263 11 37 I 2100417 5 45 1 2100540 ] 9
2100285 11 44 | 2100418 7 11 | 2100541 14 9
2100266 11 12 | 2100419 T 27 | 2100546 14 14
2100267 11 32 | 2100420 3 136 | 2100579 8 4
2100269 11 27 | 2100422 15 1 I 2100580 8 5
2100272 5 44 | 2100430 10 4 ! 2100581 8 11
2100273 10 ] | 2100431 10 20 | 2100582 13 7
2100275 12 28 | 2100432 10 18 I 2100588 4 57
2100276 12 27 | 2100433 10 32 | 2100801 11 42
2100277 12 24 | 2100434 12 8 | 2100602 12 4 .
2100278 12 25 | 2100435 12 47 | 2100603 12 1
2100279 12 31 | 2100436 10 23 | 2100605 13 12
2100280 12 17 | 2100437 10 26 I 2100606 4 54
2100281 12 8 | 2100438 10 24 | 2100607 14 4
2100282 12 40 | 2100439 10 28 | 2100608 5 41




INDE> Page = 7
Parts Page Ref. Weightl Parts Page Ref. Weightl “Parts Page Ref. Weight
Na. No. No. Cg) | No. No. No. (g | No. No. No. (g)

2100610 5 486 1 2101132 16 1 I 2107167 20 21-1
2100611 8 25 | 2101136 23 26 I 2107168 20 21-2
2100613 5 30 | 2101136 25 26 I 2107169 20 26-1
2100614 5 31 | 2101151 21 7 I 2167170 20 26-2
2100615 5 23 | 2101152 21 8 I 2107171 20 28
2100617 5 37 | 2101155 21 9 |
2100620 9 22 | 2101156 21 1§ | 2108050 6 30-1
2100625 5 5 | 2101157 21 18 | 2108051 & 30-2
2100626 14 1 | 2101158 21 19 | 2108052 15 26-1
2100633 14 12 | 2101158 2! 22 | 2108052 18 20
2100634 14 11 | 2101160 21 12 | 2108053 15 26-2
2100701 4 23 | 2101161 21 13 | 2108056 6 3J0-3
2100702 4 20 I 2101183 21 5 | 2108057 19 32-1
2100703 2 27 | 2101164 21 20 | 2108057 20 39-1

| 2101165 21 24 | 2108058 19 32-2
2101048 27 7 | 2101166 21 23 | 2108058 20 39-2
2101080 19 IO I 2101167 21 2 | 2108060 15 35
2101080 20 10 | I 2108061 15 37
2101083 19 11 | 2107100 8 38-1 |
2101083 20 17 | 2107101 8 39 | 2108050 12 33-1
2101100 23 5 | 2107101 15 30 | 2109050 15 38
2101100 25 5 | 2107101 19 186 | 2109051 12 34
2101101 23 1 | 2107101 20 22 | 2109052 12 36
2101101 25 1 I 2107102 15 10-1 | 2109053 15 38
2101103 23 16 | 2107103 15 11 | 2109055 15 27
21011063 25 16 | 2107104 8 42-1 | 2109056 15 28
2101104 23 15 | 2107104 1S 32-2 | 2109057 12 33-2
2101104 25 15 | 21008 8 42-2 I 2109057 19 33
21901105 23 11 | 2107105 15 15-1 | 2109057 20 40
2101105 25 t1 | 2107106 15 32-1 | 2109060 18 3
2101106 23 10 I 2107107 8 42-3 | 2108061 18 4
2101106 25 10 | 2107107 15 16-2 | 2109062, 18 21
2101107 23 19 I 2107113 19 20-2 | 2109063 18 22
2101107 25 19 l 2107118 19 20-% | 2109120 & 21
2101108 23 22 I 21067121 15 29-1 I 2109121 15 34
2101108 25 22 | 2107122 15 29-2 | 2109122 15 25
2101109 23 7 1 2107124 8 38-2 i 2109122 18 19
2101109 25 7 | 2107125 8 38-3 | 2109123 19 30
2101110 23 18 | 2107126 15 10-2 I 2109123 20 37
2101110 25 18 | 2107127 15 31-1 | 2109201 10 15
2101113 27 10 | 2107128 15 31-2 1 2108210 6 38
2101115 26 21 | 2107130 8 52-1 I 2109211 6 35
2101116 28 37 I 2107131 8 52-2 1 2109212 6 37
2101119 23 24 | 2107132 8 52-3 | 2109213 19 12
2101119 25 24 I 2107132 19 19 | 2109213 20 18
2101121 23 21 | 2107133 15 14-1 I 2109300 10 14
2101121 25 21 | 2107134 15 14-2 | 2109302 10 30
2101122 23 38 I 2107133 19 15-1 | 2109320 9 3o
2101123 24 2 | 2107140 19 15-2 | 2109322 19 13
2101123 26 2 | 2107146 18 6 | 2109322 20 19
2101124 27 6 | 2107147 18 5 | 2109328 15 9
2101125 28 t 1 2107149 18 23 | 2109906 21 1
2101126 28 1 | 2107151 18 16 |
2101127 26 18-1 | 2107152 18 25 I 2110242 5 26
2101130 26 18-2 | 2107166 20 25 | 2110243 5 27




= 8

Page

INDEX

Weight
§:2]

No.

Page Ref.
No.

Parts
Na.

Weightl
(g

Page Ref.
No. No.

Parts
No.

Weight!l
(g

Page Ref.
No. No.

Parts
No.

15

13

3100345

A e e, e




